X CERAMNICCOHRAZTER BRHICBEDTRCEBLTIES,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

*Y 7Ty AHAE
MAINTENANCE MANUAL

igxmmm

ﬂMaaquank

INFERNO NEO 3.0 VE readyset (with Syncro KT-231P+)

-

OFKFSHEITIBICHBLTHDET, AT F VAP =Y DTHDIRIC

SEICLTLEET W, XU TFYAVPHEITORENGA IR, HELKS
DERFEED U < [FUH I —HREL TEEWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TFYRVN—YIT DB, EAPERERES SBNKS

ICREMITTLREEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

THE FINEST RADIO CONTROL MODELS

J
HKUPHRDOIeH, FERMKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FzamAPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No 341 08

34108-MM02



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
53‘5% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f AT ITREOIRWCIE. +MERLTEE WL,

FYMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS|

[ —emnTE

TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

7oev)—
ACCESSORIES / Zubehér
ACCESSOIRES / ACCESORIOS

WAL YF (1.5mm, 2mm, 2.5mm, 3mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)
Clé allen (1.5mm, 2mm, 2.5mm, 3mm)
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm)

1.5mm %
2mm
2.5mm
3mm

B+FLYF(K)
Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

W+ RS0/\— (K. &, )
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

—F )

BSIARYF H/\T=
Needle Nose Pliers Scissors
Flachzange Schere
Pinces plates Ciseaux

Tijera

Alicates de punta

W=y /)X—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

BAYSY—FA47
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter

W AR
Instant Glue
Sekundenkleber
Colle cyanoacrylate
Pegamento instantaneo

WxyOy7H
Screw Cement
Schraubensicherung
Frein filet
Fijatornillos

SCREW
CEMENT

A

No.36219 / 36219P
SPFA47Tvyy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

o]
\

Cuchilla de Hobby

TAMINRET, E#E] ~ 15mmORSBIFNTEZITETT,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans
effort! Idéal pour les carrosseries.

BR1A—JLLVF
Wheel Wrench m:
Felgenschluessel =
Clé démonte pneus L] \
Llave de ruedas ] B
— Awl
Spitzahle
Poingon
Punzoén
- ]

Perfora agujeros desde 1 a 15mm.

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

Q@ DFPAEZRLFiH. BEZERT 2,
@F v NOANBZEMHEND B,

XA—ARR RENHEDELIZS, BEVLKRSHD
IRFEIE D, Yt T2 —H—BHRE) £ TTER
<frEEW,

QNS RERDOFEPLY A XEEEZBRNELSITT B,
MESEICUTHER VBRI SHEITS,
@TPLR%EfFEHDEEIE - - -

WHZHANEL THWRNEEINDET

fEHTLIZE W,

L. @ ERTZ2ETHD D &

EZMENMRLRDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

‘ Correct
T Richtig
‘ Bon
Correcto

s

E

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Sijamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EXAPIYIE@RDE < A> TVWET,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIIRERTENG D XITDTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala
real esquemas en el lado izquierdo de cada paso del montaje.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EV VY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\l\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r ! WJ 3mm 3

‘ ‘f mm 4mm
FryvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E 2R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — E)IIIIIIMIID
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
HEEQRN g ( 5#BAfl Example)

How to read the instruction manual:

P COEETHEMN T R B L ZEDHH,
N O LR, RTR. FERE
TFY FROERIE. EREEBRWTEF—

No.MMftiFsnTWwEd, ART/I\—V%E
AT B REEF—No.ZSBL T LI,

: RABA TS < OY— I A ERASINT

WET, Y—7ITFR L THEIZLTEAED
TLES W, Y=V DFHEIK. &=
DFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@)5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illustration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)
SEAZEICEDhTWEY—7 Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

FERU THEIITS.

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BEEERITEET 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

XYOYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[CIzhy T3,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

2mmOR%ZEH T2 (Bl) o

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous au @ indiqué.

Perfore agujeros con la medida indicada.

BN N =] EN

EARUC L SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

RS,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

2ty MEIZTS (),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

B,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamano real.

\

AEYSLSICHILITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

HESOIBICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

TR ER5,

Apply grease.

Fetten.

Appliquer de la graisse.
Aplicar grasa.

pilll - YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




0)
©)

77 %% / Differential / Gear Differential

)
Différentiel / Diferencial -

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

> FSHE — <
Flat surface
abgeflachte Seite
Méplat

[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm O >

O-ring

O-Ring

Joint thorique
4 x10mm ¥ L
Shim
Unterlegscheibe

. Rondelle de callage
(5)8x 16 x 5mm X7 Y > 9

. Arandela
Ball Bearing
,,,,,,,,,,,,,,,,,,,, 6
Kugellager
Roulements a billes
Rodamiento @®2.5x12.8mm ¥+ 7

Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

(&

Q *@.
(tv%—H

(For center)

(Mitte)

(Pour le centre)

(Central)

® (7av ~/UVH)
(For front and rear)
(vorn & hinten)
(Pour l'avant et l'arriére)
(Delantero y Trasero)

@\ 4x4mm

;@

)

4
T
%g?%§§i\\ .

Zavk/U¥HA
For front and rear
vorn & hinten

Pour l'avant et I'arriere
Delantero y Trasero

Y5 —H
For center

Mitte

Pour le centre

Central

,,,,,,,,,,,,,,,,, 3
\ Y
77 %+ / Differential / Gear Differential | [OM 7B/ 1 v —H
2 2, . . . @ For front and rear For center
Différentiel / Diferencial * X vorn & hinten X Mitte
Pour l'avant et l'arriere Pour le centre
Delantero y Trasero Central

Y5 —H)
For center)

(
(
(Mitte)
(
(

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

S

(58 x 16 x5mm X7 Y

@25x12.8mm ¥+ 7 b
Shaft
Welle
Axe 2.5x12.8mm
Eje 2.5x12.8mm

Ball Bearing
Kugellager NN Bt 8
Roulements a billes  (§)6mm 0V >4
Rodamiento O-ring
O-Ring
Joint thorique
@ ffffffff 3 Junta Torica
,,,,,,,,,,,,,,,,,,,, 3

Front / Center
Vorne / Mitte

JOYNA/ Y% —H

Avant / Pour le centre
Delantero / Central

#50000 - 100000

Delantero y Trasero)

Pour le centre)
Central)

(2> 45 —H)
(For center)
(Mitte)
(Pour le centre)
(Central)

YA
Rear
® (7ov ~/UTYHA) Hinten #3000 - 5000
(For front and rear) érrg(saé?o
(vorn & hinten)
(Pour l'avant et l'arriere)
( TIAALI No0.96753

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferencial

(ZAY ~/UVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

#3000

2ty hMEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

B =S DIBICHEIIT S,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

RFEA o

X

Doit étre acheté séparém

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

Debe comprarse por separado.

TR %ERED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

ent!

5




3 I £477R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

Yr7

Rear Differential
Hintere Gear Differential
Différentiel Arriére
Diferencial Trasero

> HBEEZT, Ny Q
Ty VamRET B,
Adjust the backlash
with the shims.
Zahnflankenspiel mit
Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles. = 2.6x8mm
Ajuste la holgura con
las arandelas. 2.6x8mm

4x25mm

(5)8x 16 x 5mm RF7 U2
Ball Bearing
Kugellager
Roulements a billes 13x16x0.5mm YA (B Thick) 4x20mm TPHZEZX 4x25mm TP IER 2.6x8mm TPHZEX
Rodamiento 13x 16 x 0.3mm ¥ A (& Thin) TP F/H Screw TP F/H Screw TP F/H Screw
Shim SK Treibschraube SK Treibschraube SK Treibschraube
Unteﬂegscheibe Vis TP F/H 4x20mm Vis TP F/H 4x25mm Vis TP F/H 2.6x8mm
@ 777777 2 Rondelle de callage Tornillo 4x20mm TP F/H Tornillo 4x25mm TP F/H Tornillo 2.6x8mm TP F/H
e OS2 | OS2 [ :
4 U+ £+ R v 7 2 / Rear Gearbox / Hintere Getriebegehduse > ESRMEICEY NEXEEET B,
Carter de différentiel arriére / Caja de transmision Trasera Firmly tighten the set screw onto the flat surface.

Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes
planas del eje.

8//5x4mm

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) 5y 4mm tv kEX
Vaso Salida Palier (L) Set Screw

] Gewindestift

:I Vis BTR 5x4mm
-

””””””” 1 Prisionero 5x4mm

4x15mm

B 75 DIEICHEII TS, TR ERD, XAV IHZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TP ZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
lewj 777777777777777 ' E&
4x15mm 4x15mm

Carter de différentiel avant / Caja de transmision Delantera ©)

E ZH> k¥R o Z /Front Gearbox / Vorderes Getriebegehduse | [OM

Oy s~7T7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

AR T Q
Ny IZva

ZHEI 5,

Adjust the backlash
with the shims.

Zahnflankenspiel mit
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.

Ajuste la holgura con
las arandelas.

2.6x8mm
2.6x8mm

(B)8x 16 x5mm X7 U

Ball Bearing

Kugellager

Roulements a billes 13x16x0.5mm YA (EThick)  4x20mm TPEZR 4x20mm TPHIEZR 26x8mm TPFSER
Rodamiento 13 x 16 x 0.3mm ¥ A (& Thin) TP Screw TP F/H Screw TP F/H Screw

Shim LK Treibschr SK Treibschraube SK Treibschraube
Unter|egscheibe Vis TP 4x20mm Vis TP F/H 4x20mm Vis TP F/H 2.6x8mm
Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H

@ —————— 2 Rondelle de callage Tornillo 4x20mm TP
el i S i R 4

W 75 DIEICHAII T 5, TR 28D,
ll Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hFV7/Rw o X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NEXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x20mm TPHYHSEX OPERPAY AN

TP F/H‘ Screw Joint Cup (L)
S!( Treibschraube Getriebeausgang (L)
Vis TP F/H 4x20mm Noix de cardan (Longue)

Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

4x20mm

¥+ — / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

i 2

4x15mm\% ég/ 4x15mm

X¥OVIEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




% —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

4x8mm MY YNy I ZAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x8mm

4x8mm YIAYIAER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

> CDNZES,
Use this hole.
Dieses Loch benutzen.
3x8mm 77VIffFryTER 4x8mm(F/H) Utiliser ce trou.
Flanged Cap Screw Utilice este agujero.
Stopp inbusschraube
Vis épaulé
Tornillo allen

®tm

4x10mm 73VIfFryTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tomnilloallen | o L L o o o o o e e e e e e e -

Ejmm '

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

3x8mm TPHIEXR
TP F/H Screw 3x8mm(TP F/H)
SK Treibschraube

Vis TP F/H 3x8mm
4x10mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\\\\\\l\\\\\\ ffffffffffffffffff 2

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

c ER U THII TSR, 1 1R 1E® o
=Hl Pay close attention here! LU | Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Vorléufig festziehen.
Attention! Avis important! Vissez temporairement.
Preste atencion. Apriete de manera provisional.




1 O E =7 > %+ / Pinion Gear / Motorritzel
Pignons / Engranajes

4x4mm Y REX
Set Screw
Gewindestift
Vis BTR 4x4mm

> ESKHEICEY NEXZEET %,
Firmly tighten the set screws onto
the flat spots.
Ziehen Sie die Gewindestifte auf

EXZEET 5.

Prisionero 4x4mm die ab-geflachten Flachen fest.
m ””””””””””””” 1 Vissez les vis type BTR sur
les méplats.
Apriete los prisioneros firmemente
en las partes planas del eje.
-
3
= 4x10mm

- i— D DI EEE[E> T2ED

Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes eines Blattes
Papier die beiden Schrauben hineindrehen.

Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja

de papel y atornille los dos tornillos.

0 10mm

\i

2mm

Y& —FRvy ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

©000000000000000000000000000000000000000000000 0

W @ RS L TWE A

ORGO4ZHBEWRH 12 L\,

is not sold separately.
Purchase @) ORGO4.

@

Teil @0 ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil @), ORG-04.
La piéce @0 n'est pas vendue
séparément. Acheté ORG04
no se vende por separado
Adquiera @ ORGO4.

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
<§S§<§S§S§SE% ,,,,,,,,,,,,,,, 2

4x12mm HZEXR
F/H Screw
SK Schraube
Vis F/H 4x12mm

3x8mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 1

[ Tornillo 4x12mm F/H
,,,,,,,,,,,,,,,,,, 2

Q0

@D (@)
(Short)
(Kurz)
(Courte)
(Corto)

4mm +raayryk
Nylon Nut
Kunststoffmutter 3x8mm
Ecrou nylon

7N Tuerca Nylon

\, @ """"""""" 2 4x12mm

~ 4x15mm
(2 ERU THII TS B %5 DEICHEII TS, X RIEEA o

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

10




1 2 Y44 > JX—ZT— /Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x10mm I Zo AN

Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.
Agujeros a utilizar.

3x10mm (TP)

3x10mm Fvv EX 3x10mm TPEX

Cap Screw TP Screw
Inbusschraube LK Treibschr
Vis Vis TP 3x10mm

Tornillo allen Tornillo 3x10mm TP
Emmmm - 2 (g 1

4x10mm EX 3x12mm TPEX
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x12mm

; Tornillo 4x10mm Tornillo 3x12mm TP
@WWW ———————————————— PR i S 2

4x10mm

(> ZOREFERTEE A,

These holes cannot be used.

Diese Bohrungen diirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

&@ 4x10mm%

3x12mm 3x12mm

1 3 A > X7 — | Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén

3x15mm TPE X 4x15mm TPE X 4x20mm EX
TP Screw TP Screw Screw
LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm

Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm

———————— o (s> (I >

3x15mm

3
-
» E X DERICER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes

tipos de tornillos !

4x20mm

= ERU THEII TS, %EE]ED&'BLC%EIZT%Q
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion.

Realice el montaje de igual forma en ambos lados.

11




1 4 YUY AR 3> /Rear Suspension / Hintere Aufhdngung ®\® . @GR »ROY—7 @
Suspension arriére / Suspension Trasera onll | ;Zrcﬁtgm '\R"?rklfd R viert ol /.
INKS markiert ——\\ 9
1 4 wpn A
_ Drolte Marqué “R
@ = HIF »-LOY—2 " Y N
For Left Marked “L” . Derecha R" marcado \W
Links L links markiert AN ;
Gauche Marqué “L” AN R N
Izquierda L marcadc\ N
& &> .
AN adammzy hEZ L oL IonIanTInnTonT
A { oot Sorew : %No.1-554012 4x12mmoty hEZ%E :
N BT % EEFREVARICBEDET,

5x4mm

5x4mm v hEX

Set Screw
Gewindestift

Vis BTR 5x4mm
Prisionero 5x4mm

i >
(5)8x16 x5mm RF7 U
Ball Bearing
Kugellager
Roulements a billes

Rodamiento

Vis BTR 4x12mm
Prisionero 4x12mm

By using Part No.1-S54012 4x12mm Set Screw,
adjustments for the ground clearance can be made.

Bei Verwendung der 4 x 12 mm Gewindeschraube :
(Art.-Nr. 1-854012) kann die Bodenfreiheit justiert werden. 2

Il est possible d'ajuster la garde au sol en utilisant
les vis 4x12mm (#1-S54012). :

Utilizando la pieza No. 1-S54012 Tornillo Prisionero @
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> EERER
For adjusting the

ground clearance.
Zur Justierung der

- £
: Top Oben
. Haut Parte superior

=T Bodenfreiheit.
N Réglage de la garde
Bottom unten au sol. :
Bas Parte inferior Para ajustar la altura. :

> GO EMDRAR—H— ERHT BT ET,

A —IR—XADEENTEEXY,

Adjust the wheel base by using the other
spacer instead of .

Der Radstand kann durch Einsatz des

@®3x8x25mm 15— 692.6x17mm ¥+ 7 b @3 x46mm 2o Y 1—tY anderen Spacer's fuer Teil 36 justiert werden.
Collar Shaft Screw Pin Ajuster I'empattement en utilisant d'autres
Gleitlager Welle Schraubachse entretoises que la piece 36).
Bague Axe 2.6x17mm Vis Ajustar la distancia entre ejes utilizando otro
Casquillo Eje 2.6x17mm Tornillo Pasador casquillo en vez de _
O[] P e R 2 (o |

N

1 5 A7 A>3 > [ Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera
®h5x38mm 7+ X hOWR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

T o -2

@)7.8mm R—JLTV R
Ball End
Kugelpfanne
Chape
Rétula

hilll - YN
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

X

approx. 177mm
ca. 17mm

environ 177mm
aprox. 17mm

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le cbté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

J

Doit étre acheté séparément!

Debe comprarse por separado.

ESOEICEIT3,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

EERU&SITELTS, 2t
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

Assemblez le coté gauche comme le coté droit.

Realice el montaje de igual forma en ambos lados.

Lg X2

Repi

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quiindiqué.

v MAZTS (), [FE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
llustration & 'échelle.

Dibujo a tamafio real.

[ 2 EBL THI TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!

ta las veces sefialadas. Preste atencion.

12




1 6 U X~ 3> /Rear Suspension / Hintere Aufhdngung
Suspension arriére / Suspensién Trasera

@4x78mm 750V Vv T~
Flange Shaft Flanschwelle
Axe épaulé Eje con pestafia ---------- 2

[ )

3x10mmFv vy 7EX @)4x10x6mm Ak y/\—  @)7.8mm EfR—)L

SN
Cap Screw Stopper Flange Ball BRI .
- Holes for mounting.
Inbusschraube Stellring Kugel m. Bund . I
) A . , Diese Bohrungen verwenden R
Vis Bague d’arrét Boule épaulée For Right
. e ) : Trous pour le montage. 9
Tornillo allen Prisionero Rotula biselada ! - Rechts
Ol o | | P Aguijeros a utilizar.
B2 (O Drotte
. ~ Derecha
3x3mm Ty hER
Set Screw
Gewindestift
Vis BTR 3x3mm

Prisionero 3x3mm

R
For Left
Links
Gauche
Izquierda

3x10mm

N

1 7 Y474 X~ ¥ 3> | Rear Suspension / Hintere Aufhiangung | [OM
Suspension arriére / Suspensién Trasera

@®3x25mm A7 Ja1—Ey
Screw Pin
Schraubachse
Vis
Tornillo Pasador

-

@7.8mm VIR—IL
Ball
Kugel
Rotule 7.8mm

I:[]:I Rétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

VRN
Holes for mounting.
Diese Bohrungen verwenden

Trous pour le montage.
Aguijeros a utilizar.

W %5 DIE(IC T2, V EARU & SICHEIT S, s ER U THII TSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. =l Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans 'ordre indiqué. Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

13



¥+ — [ Chassis

Das Chassis / Chassis / Chasis

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm

Tornillo 3x18mm TP

§/3x10mm

70> N5 )X\—27— /Front Shock Stay / Vordere Déampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

p
> CONIFERTEE A
These holes cannot be used.

3x10mm

NNV

Holes for mounting.
Diese Bohrungen verwenden

Trous pour le montage.

Aguijeros a utilizar

Diese Bohrungen dirfen nicht
verwendet werden.

Ne pas utiliser ces trous.

No utilizar estos agujeros.

%]

J
i

Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

3x12mm TPE X 3x10mm Fv vy 7EX  4x10mm EX \ 4x10mm
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen —  Tornillo 4x10mm TP 4x10mm
‘\ M -2 MY - oo oo L[
3x12mm
V EARU LS LTS, [y 28 LTI T B
Assemble left and right sides the same way. =8 Pay close attention here!

14




70y Y ARY 2 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

4x10mm F¥vvTEX
Cap Screw
Inbusschraube
Vis

Tornillo allen
(S~ '

(58 x 16 x5mm RF7 U2
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

GH2.6x17mm Y+ 7k
Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

[ Fayillss
For Right
Rechts
Drolte > If{/lg)rkve d_gR
D h
erecha R links markiert
Marqué “R”
"R" derecha

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

P — 2 @FvIILNI—

Knuckle Collar

Lager

Bague épaulée de fusée
Casquillo

@ A
For Left
Links
Gauche
Izquierda

>LOY—2
Marked “L”
L links markiert

Marqué “L”
"L" izquierda

70y MY ARY 2 3 /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera

AR

For Right

Rechts
Drolte
Derecha

@3x40mmRYJa—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

@4 x78mm 7SIV v T K
Flange Shaft
Flanschwelle
Axe épaulé
Eje con pestana

BIFEA o
Must be purchased separately!

X

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

MW 7S DIEICHEII T 5,

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

4x12mm v fEX
Set Screw
Gewindestift

Vis BTR 4x12mm
Prisionero 4x12mm

{ %No.1-S54012 4x12mmot vy kER%E

©)
>@
©) KR
For Left
Links
Gauche

Izquierda

EAY % LERFAERLTEICBDET, T
By using Part No.1-S54012 4x12mm Set Screw, Bottom Unten :
adjustments for the ground clearance can be made. Bas Parte inferior :
Bei Verwendung der 4 x 12 mm Gewindeschraube g B2 zm#c g .
(Art.-Nr. 1-§54012) kann die Bodenfreiheit justiert werden. For adjusting the
Il est possible d'ajuster la garde au sol en utilisant ground clearance.
les vis 4x12mm (#1-S54012). Zur Justierung der
Utilizando la pieza No. 1-S54012 Tornillo Prisionero  Bodenfreiheit.
4x12mm, podra realizar ajustes en la altura Réglage de la garde au sol.
con respecto al suelo. Para ajustar la altura. :

..................................................................

V EERU&LSITHEIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

X¥OvIHEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

15




22 70Oy KA~ 3 / Front Suspension / Vordere Aufhangung| [OM
Suspension avant / Suspension Delantera ©)

> IVDHIZANERY,
The Side with groove
is reverse screw.
Die markierte Seite hat

in Link ind Hemm
I_emA in sgev;nndcla approx. 6mm
e cc|>te avec le e,port ca. 6mm
est le pas inversé. environ 6mm

(76)6.8mm /U~ L El lado con la muesca aprox. 6mm

Ball es el lado con
Kugel rosca inversa.
Rotule 6.8mm

Rétula 6.8mm
W

@3 x25mm R 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

) — R

@3x40mm R Y 21—
Screw Pin
Schraubachse
Vis
Tornillo Pasador

76.8mm R—JLT> R
Ball End
Kugelpfanne
Chape
Rétula

O 2

@Y5x22mm 7Y+ A hOwR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

23 >+ — / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

«m\\\wm\\wm- —————————————————— 1

4 x20mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
B %5 DJEICHEII TS, V EARU &S ICHEIITS, s FEBELU THEII TS,
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

16




24 ATF Y | Steering
Lenkung / Direction

Metal Bushing

/ Direccion 50
Short
4x10mm EX Kurz
Screw Courte
LK Schraube Corto
Vis 4x10mm > [ EIER
g Tornillo 4x10mm Note the direction.
@mmmm ””””””” 2 Einbaurichtung beachten.
Notez le sens.
@6 x 10 x 3mm X% )L

Lager
Bague Métal 6x10x3mm
Casquillo Metalico 6x10x3mm

@®RFFIUYTHZ—
Steering Collar
Lager
Entretoise
Casquillo direccién

ol -

3x10mm 7y v —
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

Fijarse en el dibujo. ‘ \
]

G0 5.8mm EAR—IL (38)
Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

3mmFraOvrtvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

© 0 3

RFFIITEY
Steering Pin @
Lenkungsstift
Axe Direction
Hexagono direccion

4x10mm

@

@

25 AT 7> ] Steering
Lenkung / Direction / Direccién

s N
> A= CER,
H Note the direction. 4x10mm
- Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.
W /
Long
Lang @
Longue ,_
=W
Largo Short
Kurz
Courte
Corto
N\ J
4x10mm EX 3x10mm TPEX
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x10mm
. Tornillo 4x10mm Tornillo 3x10mm TP
(immmmm ,,,,,,,,,,,,,, 4 ﬂ\\\\\\\\\\\\\\\\\\\“ ffffffffffffff 1
4x10mm YZEX 3x10mm TPHZEX
F/H Screw TP F/H Screw
SK Schraube SK Treibschraube
Vis F/H 4x10mm Vis TP F/H 3x10mm
Dmmmmmnm 4x10mm FH [ Tornillo 3x10mm TP F/H 4x10mm(F/H)
,,,,,,,,,,,,,,,, 3 e ——— %

> RIEHDEZENLTES,
Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von (18 wieder festziehen.
Retirer ces vis et les revisser
aprés avoir installer .
4x10mm  Afloje estos tornillos y apretarlos
después de instalar .

4x10mm(F/H)

= ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

ﬁﬂ:é’)o XAy IHZEES,

LU Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Temporarily tighten.

Vorléufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

17




26 ATF7Y>Y | Steering
Lenkung / Direction / Direccion

L rom
-~

#924.5mm ©

approx. 24.5mm B ERDHIZHNERY,

ca. 24.5mm # »~ The side with the step is a
! @d reverse screw.

enV|r0n2i4E.)5mm Die markierte Seite hat ein

aprox. 24.omm Linksgewinde.

Le co6té avec le déport
0 10 20 30mm est le pas inversé.

Lado con rosca inversa.

Oy ry )
Nylon Nut)

Kunststoffmutter)
Ecrou nylon)
Tuerca Nylon)

o~~~ —~ —~

VRN

Holes for mounting.

Diese Bohrungen verwenden.
Trous pour le montage.
Aguijeros a utilizar.

3x16mm HIEX 3mm Fvh @ 7F—/—h3— @)6.8mm R—JLTY R (L)
F/H Screw Nut Tapered Collar Ball End (L)
SK Schraube Mutter Scheibe, konisch Kugelpfanne (L)
Vis F/H 3x16mm Ecrou Rondelle incurvée Chape (L)
Tornillo 3x16mm F/H R Tuerca 3mm Arandela biselada Rétula (L)
,,,,,,, 4 (@) @,,,,,,,,,,,,,2
o © © (- , T Je .
3mm FAOvF vk (®6.8mm )L @ 4x40mm 7S v A ROYR
Nylon Nut Ball Adjust Rod
Kunststoffmutter Kugel Gestaenge
Ecrou nylon Rotule Biellette réglable
Tuerca Nylon Rotula Tirante ajustable
************ 2 @ O ******* 4 (UL @\ AN R 2
= ERU THEIZI TS, XYAvIHEES, R R, V EAERULSICHITS,
=M Pay close attention here! Apply threadlocker (screw cement). True-to-scale diagram. Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Appliquer du frein filet. llustration a I'échelle. Assemblez le c6té gauche comme le c6té droit.
Preste atencion. Aplique liquido fijatornillos. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.

18




Ny 7Y —k L — /Battery Tray
Akkuwanne / Support Batterie / Bandeja de la bateria

3x8mm(TP F/H) SxBmm(TP FH)

@ 2¢—ra> hA—5—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

3x8mm

Ny

@ mEr—7
Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

3x8mm TPHYZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x8mm

Dm Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,,,,, 3

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

> [ = CER
Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.
/ 1]

IRAEADES SN A%
Battery Strap
Akkuspannriemen
Sangles de fixation batterie
Correa de la bateria

»1—RZz7vJIcBY,
Pass cord through hooks.
Kabel durch die Bligel fadeln.
Passer le céble par les crochets.

Tire la cuerda a traves de los ganchos.

e
v LTy TFYU—ML—ORAICEES,

Cut and apply inside battery tray.

In Streifen schneiden und innerhalb der Akkuwanne befestigen.

Couper et poser dans le support batterie.

Corte y appliqué la bandeja interior de la bateria.

NyFU—=2v3y(2mmE)
Battery Cushion (2mm thickness)
Akkupolster (2mm Starke)
Mousse pour batterie (2mm d'épaisseur)
Cojin de bateria (2mm de espesor)
Ny FU=ovyvay (BmmE)
Battery Cushion (5mm thickness)
Akkupolster (5mm Starke)
Mousse pour batterie (5Smm d'épaisseur)
Cojin de bateria (5mm de espesor)

(’ CzAhy 9%,

l4@ Cut off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

19




28 Z ARy 7 X / Radio Box
Empféngerbox / Boitier radio / Caja de radio

3x15mm TPEX
TP Screw
LK Treibschr

Vis TP 3x15mm -
Tornillo 3x15mm TP

ARy
Sponge
Schwamm
Mousse
Esponja

' N\
ORI Y—%ERT 5,
Connect the servos
to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

ZE—RkIdyhO—35—(ESC) ATF IV TH—IR

Electronic Speed Controller Steering Servo
Mechanischer Fahrtenregler Lenkservo
Variateur mécanique Servo de direction
Variador de velocidad Servo de direccion

(CH2~) (CHI~N)

(for CH2) (for CH1)

(far CH2) (far CH1)

(pour CH2) (pour CH1)

(para CH2) (para CH1)

Lenkservo

@) 257U T —R
Steering Servo

Servo de direction
Servo de direcciéon

Empfanger

s Q)

Receiver

Récepteur
Receptor

3x3mm Yy hEX

Set Screw o )
Gewindestift FOTFEIRAT
Vis BTR 3x3mm Antenna Tube
Prisionero 3x3mm Anterjnenrohr
1 R 1 Tube d’antenne
3x6mm TPEX Tubo Antena
TP Screw
RK Treibschr
Vis TP 3x6mm
Tornillo 3x6mm TP
i R !

29 Z Y AR v 7 X / Radio Box ®\@
Empféangerbox / Boitier radio / Caja de radio | [k

s
Antenna
Antenne
Antenne
Antena

oWl =5 DIBEICHEII T,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

20




30 Y4 RA—K /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

<H1RA—RR >
< Side Guard R >

< Seitenschutz R> ‘
< Bavettes de protection R> %
< Paragolpes lateral R >

> > 6mm

10mm 10mm
< PARH—RL > [t /
< Side Guard L > ‘

< Seitenschutz L > (O S—— O | 07
< Bavettes de protection L >

< Paragolpes lateral L > 4mm

e

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- —————————————— 6

3x10mm

:]%73‘7 NER-H %EEIEUJ:iLZﬁ‘Hl“LTéD
L4 Cut off shaded portion. Assemble left and right sides the same way.
Schneiden Sie die schraffierten Flachen heraus. Bauen Sie eine linke und eine rechte Seite.

Coupez la partie grisée. Assemblez le c6té gauche comme le c6té droit.
Corte la zona oscurecida. Realice el montaje de igual forma en ambos lados.

21



31 >+ >— /Chassis
Das Chassis / Chassis / Chasis

3mm (75> Iy
3mm (Flanged Nut)

(Stoppmutter)

3x10mm

3x12mm &\ L )

(Ecrou épaulé)
(Tuerca con collarin)

AY

TCin

N

~
p-AF—RIOyhA—75—0—K
=) ICET,
Pass ESC cord through ().
Kabel des Drehzahlstellers
durch @) durchfadeln.

Passer le cordon ESC ainsi.
Pase la cuerda del ESC a traves.

4x10mm

4x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[Dmmmm Tornillo 4x10mm F/H
,,,,,,,,,,,,,,,,,,,, 4

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm

I: Tornillo 3x12mm F/H
,,,,,,,,,,,,,,,,,, 3

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3mm 7I7VIFFY A
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

Frayry ks
Nylon Nut
Kunststoffmutter
Ecrou nylon

@ Tuerca Nylon 5

'd N\
» TEEDNZfEA, / Use holes shown below. / Bitte die markierten Bohrungen verwenden. /
Utiliser les trous comme montrés ci-contre. / Utilice los agujeros demstrados abajo.

<N\yFU—kL—> [
< Battery Tray > (
< Akkuwanne >

< Support Batterie >

31l ¢ 31l [——l

< Bandeja de la bateria > R
o
3x12mm »j?
3x12mm WP
o 3x12mm
& 7] IS vy

< TIARYVIX >
< Radio Box >

< Empfangerbox > 4x10mm 4x10mm
< Boitier radio > A
< Caja de radio > L
©
3x10mm mpo 57 <m 3x10mm
O
%
. J
@4x10x1mm 752FvITvyr—  @3x8x1mm F5AFy 7Ty yv— @)3x7x2.2mm FIAF VI Ty Y r—
Plastic Washer Plastic Washer Plastic Washer
Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe Kunststoff-Distanzscheibe
Rondelle plastique Rondelle plastique Rondelle plastique

H Arandella plastica @ H Arandella plastica @ |:| Arandella plastica
————————————————— 4 -3 B




Plug in the cords by referring to the instruction manuals of the

— — DHEAZ A —RESHCE,
:E—ﬁ—/Motor »ESC/E—5 —DEHHAECK > TIA—RFZDL<

Motor / Moteur / Motor ESC and motor.

- ~ Stecken Sie die Schnire durch Bezugnahme auf die
F—H—T—R 7' )L— / Blue / Bedienungsanleitungen der ESC und Motor. o
Motor Cord Blau / Bleu / Azul Branchez les cordons en se référant aux manuels d'utilisation
Motorkabel de 'ESC et le moteur._ _

Cable moteur 4 & A T[—/ Yellow/ Enchufe los cables haciendo referencia a los manuales de
Gelb / Jaune / Amarillo instrucciones de la ESC y el motor.

Cables

AL >3/ Orange /
Orange / Orange / Naranja

2

)"r'.
7

¢

3

=

33 707K / Radio / RC-Anlage | A
Radio / Equipo de Radio I I

!%’\JZme/ approx. 22mm !
| ca. 22mm / environ 22mm |

1 aprox. 22mm 1
3x8mm EX
Screw 47 Parallel
RK Schraube Parallel Paralléle Paralelo
Vis 3x8mm o
Tornillo 3x8mm NIV /? 3mm
ﬂmmunmm ———————————————————— 1 > ROBSHIER D, 3x8mm
The side with the step is a reverse screw. S
@ 5.8mm EOR—IL (3R) Die markierte Seite hat ein Linksgewinde.
Pillow Ball (silver) Le c6té avec le déport est le pas inversé.
Kugelschraube (silber) Lado con rosca inversa.
Rotule (argent) 5.8mm ~
Rétula 5.8mm (Plateado)
(-1
3mmFraOv+tv ks
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon
Q-
@)5.8mm R—JLTVR @3 x 40mm 7Y v AROYR
Ball End Adjust Rod
Kugelpfanne Gestaenge
Chape Biellette réglable
Rotula Tirante ajustable
£
@I- 77777777 2 i (] ASSRARAAN
® J
,,,,,,,,,,,, 1
(o ERUTHEIZI TSR, (il SmMmONRZH TS (B) .
=Ml Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Lécher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

23




%> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

FYR—ERNY
Shock Piston
Démpferkolben
Piston d'amortisseur

= -70OY~A
Short) — For Front
Kurz) — Vorne

Kurz) — Vorne

® & -vvrHA

Lang) — Hinten

® @ -70vrHE
Short) — For Front

Long) — For Rear

Longue) — Arriére
Largo) — Traseros

(
(
(
(Courte) — Avant
|:> (Corto) — Delanteros
(
(
(
(
(

v IRNCHERE, DD,

Cover the shaft with cloth
before gripping it with pliers.
Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince, protégez
la tige avec du papier ou du tissu.
Cubra el eje con un trapo para
evitar rayar el eje.

6.8mm %> /X—I VR
Shock End
Kugelpfanne
Chape Amortisseur
Rétula Amortiguador

(

(

(

(Courte) — Avant

(Corto) — Delanteros
® ® -vrm

(Long) — For Rear

(Lang) — Hinten

(Longue) — Arriére

(Largo) — Traseros

@O

- @]

,,,,,,,,,,,, 4
() 6.8mm K—JL 26x68x05mmTyYr—  26mm FAAYF Yk
Ball Washer Nylon Nut
Kugel Scheibe Kunststoffmutter
Rotule Rondelle 2.6x6.8x0.5mm Ecrou nylon
Rétula Arandela 2.6x6.8x0.5mm Tuerca Nylon

+ Of

| A=A | GURY:]
For Front For Rear
Vorne Hinten
Avant Arriére
Delantero Trasero
#8mm #914.5mm
) ‘ % approx. 8mm approx. 14.5mm
() ca. 8mm ca. 14.5mm
w — environ 8mm environ 14.5mm
aprox. 8mm aprox. 14.5mm
»70Ov A | AR
For Front For Rear
Vorne Hinten
Avant Arriére
Delantero Trasero
#932mm #942mm
approx. 32mm approx. 42mm
ca. 32mm ca. 42mm
environ 32mm environ 42mm
aprox. 32mm aprox. 42mm
.
RN YA
X2 For Front X2 For Rear
Vorne Hinten
Avant Arriere
Delanteros Traseros
0 10 20 30 40 50mm

%> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

> EXNVETIF AMILZHOUEXRTANS,

Pull down the piston and slowly fill in oil.

Kolben nach unten ziehen, langsam mit Ol befUullen.

Placer le piston en position basse puis remplir

doucement d’huile.

Tire del piston hacia abajo y rellene con aceite.

i X

O~1mm

ANy
Piston
Kolben
Piston
Pistén

|=>

It
B\

o> HETEE TBZEE S,

&> IN—F 1)L (#400)
Shock Qil (#400)
Silikondl (#400)

Huile pour amortisseur (#400)
° Aceite amortiguador (#400) :

Then, gently move the piston up and down

to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d’éliminer les bulles d ' air.
Ahora mueva el pistén hacia arriba y hacia
abajo para eliminar las burbujas de aire.

55— ENOUEXT

1IN ZRT,

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de I'huile
encore une fois,
jusqu’au niveau.

Rellene de aceite
hasta el borde.

» (0% @), et BAnACILEZEED,

@D, (» =813,

Cover the opening of ({5),{5) with ({6). Wipe away

Ausgleichskappe aufsetzen und uberschiissiges
Ol abwischen. AnschlieBend die Teile (§) und [

aufschrauben.

Couvrir l'ouverture de () et (5) avec la piece (@0.
Retirer I'exces d’huile et assembler les pieces

et .

Cubra el cuerpo de amortiguador @ @con .
Limpie el aceite sobrante e instaley @

I I
I I
I I
I I
] ]
I I
I I
I I
I I
I I
] ]
I I
| any excess oil and assemble and . |
I I
I I
I I
] ]
I I
I I
I I
I I
I I
] ]
I I

©

u

|

> X LA—XICEN DR T B,

AL—=ZXICEIDR W & EF L

AN ZANET,

Ensure smooth piston movement.
Should a piston not move smoothly.

Der Dampfer muB sich leicht bewegen
lassen, ggf. die Befillung wiederholen.

S’assurer que le piston puisse bouger
doucement.

Asegurarse que el piston se mueve

suavemente arriba y abajo.

X¥OvIHEZEES,
Apply threadlocker (screw cement).

X2

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

2ty MEIZTS (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RUFEA fo

X

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!

Debe comprarse por separado.

24




1

L RTY T EESTE) EAND,

| Compress the spring and install (6.

: Driicken Sie die Feder zusammen und schieben Sie auf.
| Compresser le ressort pour monter .

! Comprima el muelle e instale .
I
I
I
I
I
I
I

36 %> JX\— 1Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

® ¢8)- 70 b Z0 b
(Short) — For Front For Front
(Kurz) — Vorne Vome
(Courte) — Avant Avant

Delanteros

(Corto) — Delantero

®) - YUvHA IR
(Long) — For Rear X2 For Rear
Lang) — Hinten Hinten

(
(Longue) — Arriére Arriere
(Largo) — Trasero Traseros
37 %"~ )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <7AYk >
} < Front >
ZD{/SEQK‘/“_ < Vorne >
ront Shoc
3x6mm
Vorderer Dampfer <Avant >
Amortisseur avant < Delanteros >
Amortiguadores Delanteros
<Jv >
< Rear >
< Hinten >
< Arriére >

< Traseros >

EVEN VAN | o
Holes for mounting. . )Y TV IN—
Dieses Loch verwenden. - Rear Shock

Trous pour le montage. 7 Hintere Dampfe_r‘
Aguijeros a utilizar. - Amortisseur arriére
-7 Amortiguadores Traseros

_____________

3x6mm I EX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4

@3 x25mm Y YU1—tEY
Screw Pin
Schraubachse BT e

Vis ;
) Holes for mounting.
Tornillo Pasador Dieses Loch verwenden.
i — " Trous pour le montage. A

Aguijeros a utilizar.

V EARU &L SITHEIIT 2, 2ty MEIZTS (1), 2 ERL THEII TS,

Assemble left and right sides the same way. Assemble as many times as specified. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le c6té droit. Assemblez aussi souvent qu’indiqué. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefaladas. Preste atencion.

25




5 A &MA —JL I Tire & Wheels > ESIEC Y TEE TS 2. BEEEE

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas BLSRL CH. Bl othEEE LS,
Lift edge of tire and apply small amount of
HSHALHY Y F—ETEEREEAVCLTE <, instant glue all around.

Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle a pneus comme indiqué.
Aplique unas pequenas gotas de cianocrilato.

Clean the tire rims with thinner beforehand.

Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

& A &Ik —)L / Tire & Wheels
3 Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

Q

< Delanteros >

<7OYh > @\
Eront DI
< Avant > “@J//

<Uv > ¢

< Rear > o)
< Hinten > 2y
< Arriere > _

N

< Traseros >

/

7

’ \
//",’4’/.:,’
V0

v
A

,73’ N\
I/
,~

v/
i/./Cl
W

\

§

> T @ARA—ILR K~y IS—=Fy k
/—@/ Wheel Stopper Nut Radmutter
Ecrou de roue Hexagono rueda

/N

P GiEEERITEET 5. 4 4ty MEZTS (B) o %EEIEUJ:’}L:%HﬁT%O

%Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué. Assemblez le cété gauche comme le c6té droit.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados.

26




40 J\y 7 1) — [ Battery
Akku / Accu / Bateria
<N\YFU—%Z2AKRTHERTIHEE >

< If using twin batteries >
< Bei Einsatz zweier Akkupacks >

< Si vous utilisez deux batteries jumelées >

< Si us alas dos baterias >

Ny 7Y —
Battery
Akku

Accu
Bateria

FE: ZwTLkFENy T —ELipo/\y T —%HAHELETERLRWIE,
X 2HREE®BRBEL. BBEHLRC/NYTY—E2KFERTZI &,

CAUTION : Do NOT combine a Ni-MH battery with a Lipo battery.

Use fully charged batteries of the same type i.e. same product number.
Achtung : KEINESFALLS NiMH- mit LiPo-Akkus kombinieren!

Bitte stets vollgeladene Akkus desselben Typs verweden.
ATTENTION :  Ne PAS combiner une batterie Ni-MH avec une batterie Lipo.

Utiliser des batteries bien chargées de méme type (méme numéro de série).
PRECAUCION : No combine una bateria de Ni-MH con una bateria de Lipo.
Utilice las baterias completamente cargadas del mismo y con el mismo numero de parte.

» IRV —%EiR T %,
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

1

\\\

T

Ny7U—a—k
Battery Cord
A Akkukabel
- Cables batterie

Cuerda de la bateria

Battery
Akku
Accu

Bateria

Ny TU=RZvT
Battery Strap
Akkuspannriemen
Sangles de fixation batterie
Correa de la bateria

7¢

/Ny T U—0—RPBHBVESIC
Ny T —E—EICEEYT .
Fasten battery cords to the batteries

to prevent them from moving.
Akkukabel am Akku befestigen, um
ein Verrutschen zu verhindern.
Attacher les cables avec les batteries
pour leur éviter de bouger.
Sujete las cuerdas de la bateria a las
baterias para evitar que se muevan.

NNy FJ)—a—RK Ny TIU—=ANZVT
Battery Cord Battery Strap
Akkukabel Akkuspannriemen

Cables batterie
Cuerda de la bateria

Sangles de fixation batterie
Correa de la bateria

>Ny TFU—O—RHEEH VL ST

Ny FTYU—E—HEICEET %o

Fasten battery cords to the batteries
to prevent them from moving.

Akkukabel am Akku befestigen, um
ein Verrutschen zu verhindern.

Attacher les cables avec les batteries
pour les empécher de bouger.

Sujete las cuerdas de la bateria a las
baterias para evitar que se muevan.

X AEBA o

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

27




3x8mm(TP F/H)

3x8mm

Take off.

| NN

<N\NyFU—Z1EXTHERATZHE >

< If using a single battery >
< Bei Einsatz eines einzelnen Akkus >

Sujete las cuerdas de la bateria a las

. »
o » ©
T~ o~ o 8 Q0
Sgo ! EE! 3 = £ -cE .
=2 O X = E € (0] n To5=35%
X =& | < , - O 0
UEeTE! 328 23 2dos2283
% ' 1 P, =
t%SMSW Xn_wv..mSSW £ < W%MWQWBO
I Quw x| . =D o [&) +./O+9.lmln_luer
T o (S ECFP”, °0 @ 3 ° 55 0 o
ﬁﬁﬁwmm PSTT.m” 7GS&S bitmbvwd
o KS.W” TPK.AbO” ._.9099 ﬁﬁxmuusw&
Faxes! FIsSP BSSS RESTZCog
£ ” 1S 2 e o= TESEZLIGED S
£ S = o? B [ T22e5S8a
o o = W2D o P =
= | =S+ = M2 9
< x = P 5 Sg52?
) ™ = .n/%.m.md __bn_vvb,nr%
= J S ©c O 0=
Mm.mnanu __J__Jm_nvm_kahr
838538 Na3 22283
=

»/\

SO ‘.‘_A.,.V_‘,./‘f.:
L
\@JM% \

SeAls

—

Entfernen.

4 )
,w emm \ Qlﬂ_x,N/J/ /
N 58S Ul N VV\ =
¢ %mmmm (ﬁ@t@é@&m“@ \
) S EHE N S
5 %W\ LX) )&
kS “I( , | =
2 \D—%w 7. =
3.2 \ i,l 7 L = \\/ \,;L.,.,‘,,‘_
S /AN N =l » BB &A\J@//%/ ==y 07
N = ) = 7 A4
S 35 T = Re “mw —= o rQ\ —
e nESES ) a7
K%) Im<oo
VvV VvV

baterias para evitar que se muevan.

Ao

=
Das Teil ist nicht im Bausatz enthalten!

Must be purchased separately!
Doit étre acheté séparément!

Debe comprarse por separado.

RUEBA

28




7T+ I1 TR,

Hole for antenna tube.
Offnung fiirs Antennenréhrchen.
Trou pour le tube d’antenne.
Aguijero para el tubo del antena.

4 1 7RT « / Body Shell
Karrosserie / Carrosserie / Carroceria (A

ZAIOENICHIT %,

Make hole from underside where marked.

Von unten an vorgegebener Stelle eine Offnung bohren.
Faire les trous par en dessous ou ils sont marqués.

Haga el agujero de superficie interior donde esta marcado.

Q ESCOE—hFOF VY3 vAMEBS 2158, ARDLHIEHY FT 3,
If ESC heat protection is activated, cut for cooling.
Wenn der ESC-Hitzeschutz aktiviert ist, zum Abkuiihlen abschneiden.
Si la protection thermique ESC est activée, coupez pour le refroidissement.
Si la proteccion térmica ESC esta activada, corte para enfriar.

42 2% / Painting / Lackierung
Peinture / Pintado de la Carroceria

@ 2. TR ETNERS,

Before painting, use a neutral detergent to remove
any oil residues and dirt.

Bevor Sie beginnen, reinigen Sie die Karrosserie
grindlich mit einem milden Haushaltsreiniger.

Avant de peindre, nettoyez la carrosserie
soigneusement avec un produit vaisselle.

Antes de pintar, lave la carroceria con agua
jabonosa, aclare y deje secar.

@ v s, RENS
NAFVTY—R%zhh%,
Mask the windows from the inside.
Maskieren Sie die Fenster von innen.
Masquez les fenétres de I'intérieur.
Enmascare las ventanas desde el interior.

© 253y r—YBEESEL L TR,
Refer to the pictures on the box for the
color scheme.
Nehmen Sie Bezug auf die Verpackung,
wenn Sie lackieren.
Reportez-vous aux illustrations sur la boite.
Tome como referencia la caja de su modelo para pintar.

O 250 KT REOREL=—LY— M EERLTH <,
After painting, remove the protective film from the body shell.
Ziehen Sie den Schutzfilm von der Karrosserie ab.
Enlevez le film protecteur de la carrosserie.
Una vez terminado el trabajo de pintado,

retire el plastico protector.

B RERATL—AZ—TRT « Al BET 5,
Paint the body shell from the inside using Kyosho spray colors.
Lackieren Sie die Karrosserie von innen mit Kyosho Sprayfarben.
Peingnez la carrosserie avec des peintures en spray de chez Kyosho.
Pinte la carroceria desde el interior utilizando sprays

43 T 71—)U / Decals / Aufkleber
Autocollants / Adhesivos

T A—iE Ny =YV RUBIRGAE 2 5%
ICHFHDABICH> T FEREAEHY MU
TLREEW,

Place the decals to your liking to the packages and the
instruction manual, and cut off the excess part.

Bringen Sie die Dekorteile gemaess der Abbildung
auf dem Karton auf.

Placer les autocollants en se référant au couvercle
de la boite et a la notice.

Coloque los adhesivos sin numeracion en los

lugares de su eleccion.

I:I’ijj“/ NER=H (il sSmmD % 3 T3 (6l) o

l4@ Cut off shaded portion. Drill holes with the specified diameter.
Schneiden Sie die schraffierten Flachen heraus. Bohren Sie Lécher im angegebenen @.
Coupez la partie grisée. Percez des trous dans le @ indiqué.
Corte la zona oscurecida. Perfore agujeros con la medida indicada.

29




/Ti‘%“« / Body Shell

Karrosserie / Carrosserie / Carroceria

-

ORTrEVIF ROKLSICHITTHES EBAUDNETT,
Slightly bend the body pins as shown in the diagram for easier removal.
Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie comme indiqué.
Doble ligeramente las presillas de carroceria para facilitar la instalacion.

D =2

)
===

3x10mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x10mm

Tornillo 3x10mm F/H
I ,,,,,,,,,,,,,,,,,,,, 2

RFrEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

3x10mm

30




1 K=& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn)
Pincement (avant) / Ajuste de la convergencia (Delantero)

@7/ O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la

longitud de los tirantes ajustables.
ﬁ( N

Toe -in

Vorspur

Pincement positif
Convergencia positiva

*+ > /\—FA / Camber Adjustment
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORIZEZTF v VN\—ABOFENTEET,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud

de los tirantes ajustables.

AT TFv 2 N—
Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

ﬁ:RI?):l\ h—7o RIT 1 TFv/N—
B Positive Camber
Spurstange Toe - out Positiver Sturz
Biellette Nachspur Carrossage positif
Tirante Pincement négatif Camber Positivo
Convergencia negativa
7w){—0Ov R
Upper Rod
Oberer Querlenker o
Biellette supérieure \_ JT
Superior
LORE it LORE g LORE JavN/UT B
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<T2 | AFTUVIREERALE |€<T5 | a—FUrrmmores| | [R<TD 7AY k| RTPY Y TRIEEY AL MERICE S,
Longer. EHIcE 3, Shorter. BB, Longer. Front Stgering becpmes milder.
laenger Steering becomes milder. | kuerzer. Enters corners more laenger. Vome weicheres Einlenkverhalten
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. Allonger. Avant Entrée de virage plus agressive.
Alargar. Entrée de virage plus agressive| Acortar. direkteres Einlenkverhalten Alargar. Delanteros | Conduccion més suave.
Conduccion mas suave. Train avant plus neutre. KIF 4T EpIN— v J=F YUY THPRICI VI THTRDPT {7 B,
N ek Entrada en curva mas agresival Positive Camber Rear \?v:irigt;reer %f L?pb$%ﬂ$6m0fse when entering corners.
Toe -in Toe - out Positiver Sturz " Hlnlt‘en L'accroche des pneus arriére en entrée de virage est
Vorspur Nachspur 8arrossage pgsmf Arriere moins efficace.
Pincement Pincement amber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
positif négatif "<TB 7O0vh | A=F VY ITMRORIENREL 85,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer. Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
. . Acortar. Delanteros | Entrada en curva més agresiva.
py4Oy RORSF, EARACIKTZZ L,
Ensure that the length of both left and right tie rods is the same. FATATFVIN— Phd A=+ VY TPBICU TV IAVHRIRDIC 8B,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

P7vk—Oy RORSIE. EARLICT 2T &,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 H5 / Ride Height / Bodenfreiheit
Garde au sol / Ajuste de la altura
Q@ HURT7—LDEY NERDFFAZR TERDRENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.

Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

E=r=) vy hER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Povy—EFRFAICEE, BWMERLT. RICH> < DES LK, £EDRHN

FERFICHEIC D LS ICRET S &

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le chéassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

#No0.1-S54012 4x12mm Dt v hEZADNRETY,
(12~—y .15 ~—y Bl 288&.)
Requires Part No.1-S54012 4x12mm Set Screw (Refer to P12 [l and P15 E)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1-S54012)
(beachten Sie Seite 12, Baustufe ] und Seite 15, Baustufe El)
Vis 4x12mm (#1-S54012) nécessaires (se référer a P12 [l et P15 Hl).
Se necesita el tornillo prisionero 4x12mm (Ver P12 [y P15 El).
EENTH %,
Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s’abaisse.
Menor altura.

Tty hERZELOHZ,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

Y MNERZDBZH B,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

BHahkh's,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

31




¥V HtEZEEJ %54 / Changing Gear Ratio

Anderung der Getriebeiibersetzung / Changement de rapport / Cambiando el engranaje

> TERORICE > TCEZ AV XV EZEETCEET,
Refer to the table below when changing pinion gear.
Im Falle eines Ritzelwechsels bitte die Tabelle beachten.
Se référer au tableau ci-dessous en cas de changement de rapport.
Refiera a la tabla debajo al cambiar el engranaje del pinion.

EZAV¥Y
Pinion Gear
Motorritzel
Pignon Moteur
Pifon
A7=J1 1T IF505-11
Stage 1
Stufe 1 7.2~7.4V § §
Cas 1 18T 31 IF505-13
Etapa 1
AF—I2 i
Stage 2 11T IF505-11
Stufe 2 1.1V § §
Cas 2 _
Etapa 2 13T IF505-13
AF—Y3 i
Stage 3 11T IF505-11
Stufe 3 14.4 ~14.8V § §
Cas 3 13T 31 IF505-13
Etapa 3
ATavE—9— KyoshomR—LNR—IJ([CTHERLLEEI W,
Optional Motor Check the Kyosho website for details.
Optionaler Motor Details bitte der KYOSHO-Website entnehmen.
Moteur Option Voir le site Kyosho pour plus de détails.
Motor opcional Conpruebe la pajina Kyosho de web para saber si hay mas detalles.
X1 ZvTIILKKRNy T —ZEBRRKIE12TET
Use pinion gear up to 12T if using a Ni-MH battery.
Bei Einsatz eines NiMH-Akkus ist ein Ritzel bis 12T zu montieren.
En cas d'utilisation d’'une batterie Ni-MH, ne pas utiliser de pignon de plus de 12 dents.
Utilize un pinion 12T si usa Ni-MH baterias.

32



ARYEFGAY— (AT ay) ZERAT BIES / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@70V KA  IFW104B 7OY MRFEZAHT—EY N | o @) LUAD/C—YNIFWI04BIC Y IR TULET,
For Front IFW104B Front Stabilizer Set Use optional parts No.IFW104B.
Vorne IFW104B Stabilisator, vorn IFW104B ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104B Barre anti-roulis avant (KIT) Utiliser I'option réf. IFW104B.
Delanteros  IFW104B Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104B.
s N
5.8mm R—)L 3x12mm EX
Ball Screw 3
Kugel LK Schraube )
Rotule Vis 3x12mm /
@ Rotula Tornillo 3x12mm
———————————————————————— 2
ﬂ|||||||||||||||||||||||| 2 - @

5.8mm R—ILT Y R (S) ‘w

Ball End (S)

Kugelpfanne (S) ? 3x10mm
Chape (S) &

Roétula (S) %

&

o . \

2% EIR—=IL (§R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

3x10mm £y k2 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm v FEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

O LTERLET,
Use it as indicated. ‘ @ 3x4mm
Montieren, wie dargestellt.
Assembler comme indiqué. 2.6x8mm
Instalar tal y como se muestra. e e
2.6x8mm
= EBU THI TS, oWl %55 DJE(ICHEIZ T 3. V EERU&LSICHEITS, o [REERCENSL WA :H
=8 Pay close attention here!  ©s Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

33




@YU VH IF117 UV RS EZAF—tv b - @9 LA DIR—YHIF117IEE Y FENTWET,
For Rear IF117 Rear Stabilizer Set Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriére IF117 Barre anti-roulis arriére (KIT) Utiliser I'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
o » ( \
5.8mm R—JL 3x12mm EX

Ball Screw

Kugel LK Schraube

Rotule Vis 3x12mm

Tornillo 3x12mm

Rotula
()i 2 o -+

5.8mm R—JLIZ > R (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Roétula (S)

- '

2FER—IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rétula (Negra)

3x10mm v hEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR 0N
Set Screw ©)
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

26x8mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

> EBOALTERALET,
Use it as indicated. ! @
Montieren, wie dargestellt.

Assembler comme indiqué. 2.6x8mm
Instalar tal y como se muestra.

2.6x8mm
= ERU THEIZI TS, oW 5 DIEICHEIZ TS, % EARU &S IEIIT 3, o AET LS ICHEILT S,
=8 Pay close attention here! @88 Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le coté droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. AsegUrese que la pieza se mueve suavemente.

34




1osApeas I\ 0°€ OIN ONHIANI

FEEETE RS / NOILYHOJdHOD OHSOAM 120z blAdod @

3 INDZLYMAI EL)

<'soJosel]
salopenbiuowy >
< QI9lIE INassipoWy >
< Joydwe(q aIsluIH >
< )o0yg Jeay >
S=MALA (N>

Mg LovdIQ)
(H/d)wwoxe

(H/d)wwoLxe

ADSeZHI L) (H4d1) (HAwwgixe ~ (dpwwolxe
VIR i (H/4)wwo
| (i dU (H/4 d1)

(H)wwgzxy Y\ HHOXE wwolxg R

AY

AY

AY

AY

(H/d)wiwz L xg /m
(H/4 d)wwolxe /m

1
f\u_vsgoré/m P

1
(H/4 d1)wwgxe

I
I
I

mﬁ
-3)= = — <

(

0" === —3®

[ P

)

N/
Ny

0

<elosel] >
< alally >
<UueWIH >

< Jeay >

®

<elaleq e| op elopueq >
< oueneq op poddng >

O BRI URYEGEBAVEY BHOL £2GP

\%[ (dwwoixe

< (g) oselueRQ >

<|eJjuao [elouaIayp op efe) >

< [B4JUBD [1UBIDYIP Bp Joue) >
< asneyabagelen alew a1q >
< x0QJesn Jese) >

<Y G AMAF

<auuemnyy >
<Aei) Aepeg >

< —=IAN—NLAN> \\\A\m/// < I0JO > <olpel ep efen >

o \ @/ / < Indjop > <olpel Japiog >

\ﬂt\\\ /%é. < IOJO\ > <Xxog QY >

(o > < I0JO > < xog olpey >

/ \ T <—K—3> <Y 4L K >

Xy

(H/d d1)wwoexy

Masee4I G9)

<(2) eny >
< (g) sulop >
< (2) oig>
<@N~<gc>

F—4£73>

°

‘opesedas Jod uspuaa as ou sezaid seunbly / *|ielop ne senpuaA sed JUoS au $8091d SBUBLIdY) | UORUBHY
‘JyoIeBYIe UjeZUIB JyoIU puis 19 abiulg / jsued aieds Se p|os jou aJe sped awos jey) 810N

A=Y EAN D N LR A=) (R — %

) oJejueleq >
<(1) ueay >
< (1) auiop >
< (1) woi4> . OMINOYOOHLHI

<(L)d~<ogc>

<solsjueja( saiopenbiuowy >
< JUueAB Jnassijowy >
< Jaydwe( Jaiepiop >

< Yo0yg juoi4 >
<—MR&N<OL>

/ 100141 (L)

)

1 OMINOY0OH LI
. / 001410

an

X INOZLYMAI

3031dS3da

331v103 ANA

ONNNHOJIFZSNOISO1dX3
M3IA d3Aa01dX3 EiHE @

35



48%ME / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>k / Front/Vorne

Avant / Delantero @) 97039-40
‘/ ! 1
3 | !
<7aYk(1)> @DMA305—_ I -~ {Up |
< Front (1) > Nﬁ)’ i
< Vorne (1) > 4x10mm —gy®” :
1
1
I

< Avant (1) > @ 97039-40 V’ - ':, -
< Delantero (1) > e
ezt M) L axtzmm(re)
<7AYLcTT >
< Front Differential >
< Vorne Gear Differential >
< Différentiel Avant >
< Diferencial Delantero >

4x20mm(TP F/H)

4x20mm(TP F/H)
@)DIF124B

N
-7 \&3
- - - )
-7
oF 3 T
3x10mm(TP) N
4x20mm(TP) S
\\/ @®97039-25—F—
@9 IF244

@ 97039-40

g ?—4x1 Omm(Cap)
@”:1 o5 IF7 3x16mm(F/H)
3 &

T (46)97039-25
N 1
@BRGOO&;@ .
Y
IF221

__(@‘

5 ®

L -4

GHIF110 / IFW625 3¢

B33)IFWe25 3

5x4mm ’

7
L7 @o97052/

v IF288
3mm
- R e
.7 @wot41v !
____________________________ 7 N g}
IF288% '
X NS
N L
k(2) @97052/|F288 2'3'
<70 > 2> \ "¢
=) IF130BK
<Front (2) > : @®wozo2\s @DIF130 | rios
< Vorne (2) > @woi41v
< Avant (2) > 3x16mm(F/H)—E
W0202
< Delantero (2) > ! ® 3mm
@)97052 / IF288 %
N&) - @)IF2ss
¥ —ERIN—VERFE L TWRWS—YRHB D ET, 3x16mm(F/H)
zoiga, REN—YREITAINTVET, E

Note that some parts are not sold as spare parts!

Einige Teile sind nicht einzeln erhaeltlich!. N
Attention ! Certaines pieces ne sont pas vendues au détail. @97052 /1IF288 %
Algunas piezas no se venden por separado.

36




37

@3)1F507 / IF508

@3 IF507 / IF508

@31F507 / IF508

IF135B / IF504B

D

®

IF507 / IF508 ‘l—ﬁ

Z I ARy ¥ X / Radio Box / Empfangerbox

Boitier radio / Caja de radio

/Ny 71—k L — /Battery Tray / Akkuwanne

Support de batterie / Bandeja de la bateria




Carter de différentiel central / Caja central

>4 —FVRy ¥ X/ Center Gearbox / Die mittlere Getriebegehause

A 1F/8—VERFEL TWE A WORGO4ZEHBE VRS FEE L,
is not sold separately. Buy ORGO4.

3x10mm(TP)

3x8mm(TP F/H) %

¥ —EB/I—VERFE L TWRWI—YhAH D £,
z0HE, RBENX—YREIEZASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

Teil ist nicht einzeln erhaeltlich, bitte verwenden Sie Teil @), ORG-04.
La piece n'est pas vendue séparément. Acheté ORG04 .
no se vende por separado Adquiera ORGO04.

®@)ORGo4

ON

3x10mm

(€
£
)
3
3

Bl ((U(

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

E—% — / Motor / Motor
Moteur / Motor

4x8mm(F/H)

38



)47 / Rear / Hinten
Arriere / Trasera IF121

3x18mm(TP)

97039-25

,—”‘@—4x10mm
- '\ 3x10mm(Cap) 4x15mm(TP)

- o \_3x12mm(TP)

q

4x20mm(TP F/H)

’(ﬂl;;gemri(w F/H) @@/
CP NS

<UVF7>

< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriére >

< Diferencial Trasera >

4x15mm(TP) @ IF244

@)IF144

-~ _D—@)97039-25
[
T

N

¥ —HB/ C—VERFE L TWRW =Y B D E T,
Z0HE. RBE/(—YRENBASTNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

39



—

7 7% / Differential / Gear Differential
Différentiel / Diferencial

g/ 4x4mm

<70YN/ VY77 >

< Front / Rear Differential >

< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantero / Trasero >

¥ —EB/C—VERFE L TWRW =Y B D £ 7,
Z0HA. RE/N—YREBENTASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.

D—@wm 1-128B
X\

@/ 4x4mm
T

H—@gm 1-128B

Algunas piezas no se venden por separado.
97011-128B

N J—@ORGOG

3x12mm(F/H)

BRG005

<tEYHy—77 >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Central >

< Diferencial central >

3x12mm(F/H

)
BRG005

IF104

Amortisseur / Amortiguador

%"~ J%— | Shock Absorber / StoBdampfer

K —ERI—VERFEL TWRW=YRH D ET ., 2DHA. RB/N—VEENTASNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.

<70V KTVI—>
< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >

IF232-01

IFW140-02(50)

e

< Amortiguadores Delanteros >

>
O

Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

W5352GM <YVPFVII—> W5351GM
< Rear Shock >

< Hintere Démpfer >

< Amortisseur arriére >

< Amortiguadores Traseros >

I

I

& IF232-01
)

D
({6 wW0204 3%




IN—Y %

Part Names
Y=)LRRT 1) VT (8x16x5) 2\

ARFIN—"J SPARE PARTS

AR (F—No.& A%
Quantity

K 7E i
(i)

IN—Y %

Part Names
N=R7yI=7Y2 ANy R (RF=I/ 700 2N)

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%
Quantity

K E i
(i)

BRGO0S| gpjelq Bearing (8x16x5) 2pcs ®x2 715 IF286 | Larg Upper Adjust Rod (Steel/Front/2pcs) ®x2 990
IF7 | Rnuokie Arm Gott (apos) | @ x4 890 | | IF287 | o e s R Stz | &) X 2 1100
IF21 | Brve Bevel Gear (131 | @x 1 1320 | | 1F288 | T8 Rod Sot' Steanaommy | B X2 @ x4 770

IF30-1 | Bierantil Case Packing (Spet)| X5 495 | | 17295 | o viunt (NFERNO NEO 30 V)| 80 8 x 1 2310
F35 | Sioeng v x2 495 | | "G | R Sk i INFERMOVE G| 2 X 1 660
IFS4 | & b Taper ball (2pos) |2 300 | | "' | Wing (rackmirey | @x1 @x2 1210
IFS5 Z:gnTnT Téé)\e? E?;f()zlbc(:é)]\ : x2 330 | K| IF412 D?;f? thﬂj(zﬁ)ég/ﬁg\gﬁ)Pg) x2 1045
IF102 g_\i\fZa;:r:?iéllfge‘iell\Set @x2 @ x4 440 IF502 'II'\o}rlc;uﬁeEIl:{gd'\;ezt“(VE)(VE) & 69 x 1 495
IF103 D?;f?e:fen_ti;\ Case @ B x1 550 IF503 /B;t/te?ryuTr_ast Sl/et_(\J/GE)/ h Ve X 166 x5 1100
IF104 | Gorior Difterontin Shat @x2 880 | |IF5048 I;(ajcilzﬁBjofSXeF(V/E')\ Ve % ﬁ?x 1 § 5| 1100
IF106 | &35 Bovel Gear 45T |21 2750 | | '35 | Finion Gear (12PVE) X1 i Se e 1| 1210
IF110 | §2en7 P (4p09) x4 220 | | IFS06 | Btiary Sivap Set (V) - | B X3 1760
IFE;&S gu@p?;r[;sgrl; Fi’zl‘a\l\{el\s(e?(%l\gg(; @ @ x1 605 IF507 /B\a{tzrl)f Efs‘r‘/]igna(;/:gt;?\./OE/;/E) @ (15x130x5mm) x 2 440

IF114B Ige-\;r/l&la):\g‘;rlrjiejr ® x 1 x2 605 IF508 Qg\itg—rg El?s‘ﬁigna(?:g?)?\'/olf/yfz) @ (15x130x2mm) x 2 330
IF119 | Roar Wheel Shalt x2 825 | | 1" NEOGOVE T Decoraton Bocy Sel| B X 1 g cesal X 1| 7370
IF121 | s Stay BP0 550 | |70 ®| NEOSOVE T2 Decoraion By Set| B X | winasenal X 1| 7370
IF123 | o0 Sacponoon fm oot | R Bx2 @x4 | 70| TR 2 O Conmetaapns| @ X4 1980

IF124B gé&a_\rigi&]older 6@ x 1 605 IFTOO1 ﬁggrlgsi'ﬁrg‘(\;p(gs))\) O @x2 2200
IF125 | Giveron Sving Srett (rom) | & X2 3520 | |'GIKC | K6 Groms T RN @ @ x 2 3300
IF127 /B}J;{);r— @ x1 330 IFY\é124O ghgc/k\ gh:;f?v (573)'\ 3) x2 880
IF12g | g MEA/ LY b x 1set x2| 1430 | [IFW199 ghgc/k\gh;ff(é)'\ (63) @ x2 880
"o | Saoring Prete ey | @ x 1 660 | | "G | el (unmet oty Sersion| 0 4 1430
IF131 | Comr Difirential Mount x1 550 | 31Fwe2s| (50507 5 1o 3 o) | @ S x2 1100

71958 grave Box K1 @xs (Gonmelaizpcspio) | SaTEzhe
IF142 | Wrtol Virench (17| Wreel Wienen t7mm> 1| 550

IF1438) Gortor Shah (L 08/1p0, | 8 495 | | 111 | it o S muCeePEc ST am e © @ x 440
IF144 | Sug ohatt @x2 715 || Laas | o et oo | @ x 12 330
IF145 | Frontriab Carrr |6 ®x1 825 |  |MAsos| gl @ x4 990
"5 | Front Upper Piate (Blac) | 2% 1 005 | M| Gk it ieniemio o] B BE@Bx2 | 1540
IF218 | St Ca o L7 2 | © X2 770 | |ORGO4| S O-Fing (plorange 0pts | 4 10 220
IF221 | Knicite Arm (LA TIEBD) | 60 6 x 1100 | [ORGO8| gicone O-ing (Polorange 1opes | © X 15 440
”:62\2(5 g(;re Eﬂ’aij }(\L(E/R ||41”1: )] D @®x 1100 | |OTW12 Zd;/l;;axblle\ Rod (T}l§M) x2 330
51 | Sk P pats St emonol)| @BE@®x2 | 1540 | - [WoteV NS roqwasher | BX10 495
5 | Siaphraom (o1 gy | @ x4 aa0 | wozo2| g 08T i ones) O | @ x 10 770
IF233 | Fi vt umuon A INFERONED)| 10 X 2 fyiamm soomn 4| 770 | 3¢ wozoa) @ gt e e ® x4 770

IF2348 FI{)e;:LDovTe:-'fsip):ngoLn\ Sr]r%mﬁONNE% @x2 g /Setttszcrﬁ | 70| |"EH" %JI:/I\/A/SE;{ZL‘J‘/SEER/INFERNO NEO) 8520
TER | an s oSBT SIFERIONED) | 5 X T 4400 (MAD CRUSHERINFERNO NEO) | 26m™, 77~ 2
IF244 | i oc pim (ax7ommiopee) | @ X2 Simcisenre| 440
IF245 | & Sour Gear (6T NEONF109)| 00 X 2or0 | |G| oy 7B 3520

. %2'\4}'6 E%%Si‘géﬁ—slg—(\NFERNO3.0/71“‘/><7U " @ x 1 1210 Big Bore Shock Set (S/NEO) | 26mm 7y sv—
y (INFERNO 3.0/Gunmetal) 2.6mm Washer
IF284 | i e Se ngNEONEOSTRT A v 0 @ @1 @ x2 | 660 S| X2

41




=Y %
Part Names

ARTI—Y

AR (F—No.& A%
Quantity

K E il
(i)

SPARE PARTS

=Y %
Part Names

% FOR JAPANESE MARKET ONLY.

AR (F—No.& A%
Quantity

k7 Al
(i)

13x16x0.15mm Shim SUS

1284 E}ET&{,‘Q%@? ) @x8 220 | | 96775 Z‘ﬂ&%‘?ﬂsﬁmﬁﬁ ((1]0%23 @x10 330
1708 | Sotor Artenna (blackidpcs) | @ %4 550 | [ S7001 | Gove Shat irmm o/ 5810n| © & 660
o R o | om0 B v
s S0 3 LD g swol |78 £ lEtnm) e
B | 2Wey Gonnestor (SPug) | @ 990 | |55 | Serow Pin (oxomamiapes) | © x4 385
oo S Bt N | [T 320 T
82273 | Sorva Ke-s001 .00 | @ X1 winomoriom | 8600 | | 7726° | oow P (rdomminpee | @ X2 440
o2o| Ll O |2 0| [srosa| T I KB L1 4
92638 g\njr;‘fpﬁ‘gp@s?’\) @x10 220 KB —YIREL TWVELN Y AB D E T
92843B Z'gmm@ﬁ’ﬁ_) LAA) e x4 550 ﬁoiﬁiscff;;n_s:rfi?soakﬁf:;;:;ﬁl
-8mm Flanged Ball (4pcs) Einige Teile sind nicht einzeln erhaeltiich!.

56418 Sponge Tape (1x100m150) B0 | e e v s o

| 06772 | |208016mmY L US (1094 1Y)}, 4 Sf,%? 495 | uRmMEE2021F48 1 BREDHDTT,

7|' 79 3/ \—*Y OPTIONAL PARTS % FOR JAPANESE MARKET ONLY.

=V & kS K ZE A =% AFS e
Part Names Description (FhaA) Pr1 Names Description (Fot3n)
UPRIESAHF—ty N |UVBRIES ¥ty IF505 | E=# > %+ (13T/VE) @9 & 354t
IF117 Rear Stabilizer Set Rear stabilizer set 1100 -13 | Pinion Gear (13T/VE) instead of @®. 1210
IZN-HAA VTV TMTOV M) [40,EDE R 70V PAFESAH—y MINFERNONEQ)| 70V MRS E S/ —t v b
IF125 | Universal Swing Shaft (Front) | instead of @),@). 3520 | |IFW104B| Front Stabilizer Set (INFERNO NEO) | For the front stabilizer set| 1760
IF346 | 27=I9>/t=7yva(Ey 55 V1~Rj4 \)| IFATOB/AT]BEEREICQDE st AIX—F+(48T) (3 £ 5
-04 | Steel Shock Bush (For Big Shock/4pcs) | Repace tuiha 27)at the e of FATIB 4718 use, 990 IFW125 Spur Gear (48T) instead of (3. 2750
IF346 | 71 RUIA N5V /{—T v 1 | IFATOB/471BERBICQDE %k FWIF v MF—L(LR/ 7y aff)| 66,60 & %
04LB | (E9 75>/ B/AN) | eninba@ e B e 1320 | |IFWS332) Auminum Knuckle Arm (LRWth Bush) tead of 6,60. 10450
ight Weight Shock Bus BEYA 7 4N IFW405| SP5v/-EAbv (91287 /20 Ev79-R) | @) &5 §v-tyT(V7R
(For Big Shock/4pcs) Lii;tweight type 4pcs -128 | 5P Shack Piston (o1.248 Hole /2pcs for Big Shock) | insteadi of @59, For Shock seting| 60
IF347 | §UI-EANV(01267 )2\ | €79 (B & 3K oli-tyi o) oo IFWA05| p9v/-LANY (61387 2] Ev750)-F) | (D) & 3ile  vi=v7e /I8 oo
-126 | Shock Piston (1.2x6 Hole / 2pcs / for Big Shock) | instead of {9. For Shock setting -138 | SP Shock Piston (o1.3x8 Hole / 2pcs /for Big Shack) | instead of @9). For Shock setting
IF347 | 9V/-LRbY($1287/ 47/ €79 @ &5 9ui-tr(v7B| oo | |IFWAOS| SPEVI-LRNY(S146R/2)/ Coosii-R) | @ 5 §ui-y7 R oo
-128 | Shock Piston (o1.2+8 Hole / 4pcs / for Big Shock) | instead of @9. For Shock setting -148 | SP Shock Piston (o1.4+8 Hole / 2pcs / for Big Shack | instead of @59. For Shock setting
IF347 [ SY=EXNY$136R /20 Ey75 IR @) E 38k  §VI=t7 (/R oo IFWaag| 7VIERT =Y (VX5 ) |MP9) | sEEHAY —)b 880
-135 | Shock Piston (o1.3%5 Hole / 2pcs /for Big Shock) | instead of @59. For Shock setting Aluminum Ride Height Gauge (Gunmetgl/MPQ) Height Gauge Tool.
IF347 | §uIt=EANV (136 (20 [ Cy791-F)| (D) & 3H  §vN~ky7 (7R TLEOYILYIRTT YV T —IRif=> | ZVIBATTY VT4~
-136 | Shock Piston (o1.3+6 Hole / 2pcs / for Big Shock) | instead of (9. For Shack setting 550 IFW448 gf/\ﬁ {:{ MP9 / SSTt-RR)_ s ’ Alummhum steering 1540
IF347 | §U1-Eabv (0138721 EvIyI-F)| () &£ 35H  4Vii-ty74VIR ong Range steering Servo Horn | servo horn
-138 | Shock Piston (1.3x8 Hole / 2pcs / for Big Shock) | instead of (9. For Shock setiing 550 (FUTABA/MP9/ ST'RR)\ \
IF347 | §9)t=ERMV (91467 [2A [ CyT9I-F)| (D &5 §vi-ty7( 7R 7VE0YILYYRTT Y T if=> | FLIRATT YV T —Hik—y
-145 | Shock Piston (o1.4x5 Hole / 2pcs / for Big Shock) | instead of (59). For Shock setting 550 IFW449 XH? / %%Oﬁ / MSPt9 / ST—RFé) ’ AIumlnhum steering 1540
IF347 | 5UIt-Eab(¢156 7 2\ Cys8v1-B)| @) &35 JuIt-ty 74078 ong Range oteering Servo Horn | servo horn
-155 | Shock Pison (01.5¢5Hole / 2pcs / for Big Shock) | instead of (9. For Shock seting| 220 (SANWA /KO /MP9 / ST-RR)
IF350 | Lys5uR=27Y24(8 154 = T14[1=T0) | (80 & 55ia  §oit-ky74 V7R HD 3= 4 Y741~y NM/55MPI) | U4 > /8—MT113B & Kife
-714 | Big Shock Spring (S /Light Blue / 7-1.4 /L=70) | instead of {88). For Shock setting 1210 IFW470/ Coating Shock Set (M/55/MP9) | Rear damper MT113B and exchange 7700
IF350 | ty/5v1t=27Yv4(5) 4=y |8-14 /L=10) LM SUt-tyT4 VR HD =74V 75V 1=ty NS/ATIMPI) | 70> k5 v )X—IF232 & i
-814 | Big Shock Spring (S / Green /8-1.4/L=70) | instead of (8. For Shock seting| 1210 | |!FWA471| ip Goating Shock Set (S/47/MP9) g@place th@e front damper IF232| 7480
IF350 | Ly75vI-37)05(81 548 = 1816/1=10) | 8) &35 4Vit-ty74 V98 TIVIAF7Y Y5 =-> (75108 18 5mmMPIOMPY)| G2 & B IS
-816 | Big Shock Spring (S/ KightGreen/ é—1.6// L=10) ead)r;f (9. For Shock setting 1210 IFWe09 Alurinum Steering Sero Hom (FUTABAV18 5mmMP1OMPY) | instead of (62). Hahpedson Auminum 1540
IF350 | Ey75vK=-27)7(S K74 b [10-16/L=0) | @) & 553 §u)t-ky T4V 7R PUIRFTY V4= (T KOB NBSPIONR)| G2 & 3xd 7L 3pHm
~1016 | Big Shock Spring (S /White / 10-1.6/L=70)| instead of (8. For Shock setfing| 1210 IFWE10] i Seeing Seno o (SHNWAKD/85nmAP1ONPS) instead of . tippecsimiminn| 1940
IF350 | £y79vI=27Y25(§ | 7L-[6514/1=T0)| (8) & 3<H  §vit-ty74v9R 1210 IFW625| i =Il\F (F0= /7 X5Y 7 j2 X MP10) _@a%ﬁz 1100
-6514 | Big Shock Spring (S / Gray / 6.5-1.4/ L=70) | instead of @. For Shock setting N Wheel Hup (Narrow{Gunmetal/2pcs/MP10) instead of 33).
IF350 | £975/-27)28 |7b23 1514 /100 | () £ 384 591-es7(V7B| 10y IFW625| A =b\T (74K [ A245Y) 97 2 A MPI0)| @3) & 351 1100
-7514 | Big Shock Spring (S / Orange / 7.5-1.4/L=70) | instead of @8). For Shock setting W | Wheel Hub (Wide/Gunmetal/2pcs/MP10) | instead of 33).
IF401 | A>T (GRTA & / MP9) | @) &xita 1210 IFHOO06| 74y 2i{—IL(d A /£~ MPITKI) | (T & e 4 @A 1980
W | Wing (White / MP9) instead of (. KG | Dish Wheel (4pcsiFluorescent GreenMP9 TKI4) | instead of (7).  4pcs
IF491 | A > 5 (T2 v IMPI TKI4) | @) & 5xita 1320 IFHOO06| 7y 2 —IL(d A /1AL Y MPITK) | (D& e 4 EA 1980
BK | Wing (Black/MP9 TKI4) instead of (. KO | Dish Wheel (4pcs/Fluorescent Orange/MP9 TKI4)| instead of ().  4pcs
IF491 | DA Y7 (&HT) = /MPI TKI4) | @) & 55ifa 1320 IFHO06| 7« v¥aiq=L(4 A kL K MPI TKI) | (70 & 5t 4 EA 1980
KG | Wing (Fluorescent Green/MP9 TKI4) | instead of (8. KR | Dish Wheel (4pcs/Fluorescent RediMP9 TKI4) | instead of (@).  4pcs
IF491 | U1 ¥/ (HEAL VY MPI TKI4)| @8 & sxite 1300 | [IFHO0B| 71 yyarif~I{4A/ERAT0~ MPITKM)| (D& 3 41BN | 4980
KO | Wing (Fluorescent Orange/MP9 TKI4) | instead of ). KY | Dish Wheel (4pcs/Fluorescent YellowMP9 TKI4)| instead of @).  4pcs
IF491 | A > 7 (&L v K /MPO TKI4) | @) & 354t 1320 | [IFHOOB| /\=R7yvai—lith/ S 10~ MPITHA)| (D& 3 41BN | 4980
KR | Wing (Fluorescent Red/MP9 TKI4) | instead of ). KY-H | Hard Dish Wheel (4pcs/F-YellowiMP9 TKI4)| instead of ().  4pcs
IF491 | 74 V7 (&% T0O— /MPI TKI4) | @) & zcita 0 IFHO06| 74 9Y 1A =Ib(4 A /574 b MPI TKI4) | (70 & 3342 48N | 4980
KY | Wing (Fluorescent Yellow/MP9 TKI4)| instead of @. 132 W | Dish Wheel (4pcs/White/MP9 TKI4)| instead of .  4pcs
IF491 | 94 Y5 (K74 |~ /MP9 TKI4)| @ & 5t 1300 | [IFHOO8| N=F74y3afid ~hUA RO N NPITKA)| (1D K 48N | 980
W | Wing (White/MP9 TKI4) instead of (8. W-H | Hard Dish Wheel (4pcs/White/MP9 TKI4)| instead of ().  4pcs
6.5x26mm ¥ v 7 k (MP9 TKI4/4 A)| @6) & 5xia IFS001| £y79VI\=27Y27 (=11 5/L=10) | (8 & 3t 2 @A
IF492 | g 5xo6mm Shaft (MP9 TKI4/4pcs)| instead of @). 1210 -715 | Big Shock Spring (Blue/7-1.5/L=70)| instead of @®. 2pcs | 1920

42




A7oavik—=y

OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

IN—Y %
Part Names
Ey 75 1=27Y27 Ly R [15-15/=10)
Big Shock Spring (Red/7.5-1.5/L=70)
EyI5VI=27) 7 (54 N=T) 81 5]L=10)
Big Shack Spring (Light Purple/8-1.5/.=70)
EyTGIR=2TY VT M T4 TN 8141=84)
Big Shock Spring (M / Light Blue / 8-1.4 / L=84)
EyI5vI=27) 0T M| 7487 Y=> [ 916/ L=84)
Big Shock Spring (M / Light Green /9-1.6 / L=84)
EygguI=27) 07 M ] =7l /1016 /L=84)
Big Shock Spring (M / Purple / 10-1.6 / L=84)
EyTIVI=2TYVT M) 7L~ 7514 =84)
Big Shock Spring (M / Gray / 7.5-1.4/ L=84)

PES
Description
(ttcj;% of (8. gp{s]\
e(;dér)&f. go/r/\s_hgc/lzs{e{t%g
Nt 10, For Shketg
eidsoéf. I/}:o/r/\s_hzc/l:s{e{tag
e‘atdﬁt)&f. g;r/\s_hgé;s{e{tag

* E
(H)
1320

K=Y
Part Names
E=ZA>Fv(15T/1.0M/$5.0)
Pinion Gear (15T/1.0M/$5.0)
EZA>Fv(16T/1.0M/$5.0)
Pinion Gear (16T/1.0M/$5.0)
E-A>Fv(17T/1.0M/¢5.0)
Pinion Gear (17T/1.0M/$5.0)

W&
Description
%eigl% of @®.
(:_eﬁé% of @®.
et:(-:?;}(% of @M.

K E A
(BtA)
1210

IFS001
-7515

IFS001
-815
1S106
-814
IS106
-916
1S106
-1016
1S106
-7514

97044
-15

97044
-16

97044
-17

1320 1210

1210 1210

1210

1210

1210

‘y _}l/ TOOL % FOR JAPANESE MARKET ONLY.

I—V %

Ka
Description

INT « DG IR

Y ZE il
(Ftad)

I—V %

KA
Description
RYART « ANY I

Y TE il
(Ftad)

Part Names
KRF A7V LA RYART 4 hyd— AhL—h

Part Names
SPH7ITyy)—Y—

B —=

YKW005
B

=V %

Part Names

KANAITOOL ¥4 FA K748~ (3mm/ 0V7)
KANAI TOOL Screw Driver (Flat/3mm/Long)

36219 | 5p Knife Edge Reamer Tool for making holes on Bodies. 1980 36261B| KRF Stainless PC-Body Scissors Straight | Scissors for PC-body. 770
36219p| SP 21 7LV J—=X— TSR | RT « ORET IEF 2200 362628| KREAT VLA RUART ARy I—H—T | RUARF « BNY 2 770
SP Knife Edge Reamer Plus Tool for making holes on Bodies. KRF Stainless PC-Body Scissors Curve | Scissors for PC-body.

27 OX L > F(5.5/7.0/8.0/10mm)
80164 | Cross Wrench (5.5/7.0/8.0/10mm) 495

hF4Y—IJL YUICH KANAI TOOLS

ENES
Description
IYYy=—RILFEZRA
For adjusting the needle of the engine
ZNENEY PORRTNHDET,
There is a bit single article of a spare.

* E
(Ft)
1870

K=Y %

% FOR JAPANESE MARKET ONLY.

RE

K E A

YKW025
B

Part Names

KANAITOOL 6 &L > F K54 J{—~(2.5mm)
KANAI TOOL Hex Wrench Driver (2.5mm)

Description
3mmF vy TEZRAY—)L
Tool for 3mm Cap screw
ZNENEY NORRTNHDET,
There is a bit single article of a spare.

()
1980

YKWO006
B

KANAITOOL 75 Z K74 /8—(No.1)
KANAI TOOL Screw Driver (No.1)

3~4mm7 I AEZRAY =)L
Tool for 3~4mm Phillips screw
ZnZhEy NORGTDHDET,
There is a it single article of a spare.

2310

YKW030
B

KANAI TOOL 6 &L »F R 71 /{—(3.0mm)
KANAI TOOL Hex Wrench Driver (3.0mm)

Amm=E vy FTEZAY -
Tool for 4mm Cap screw
INENEY FORRTENHDET,
There is a bit single article of a spare.

2090

YKWO007
B

KANAITOOL 77 2R Z4 /{—(No.2)
KANAI TOOL Screw Driver (No.2)

2~2.6mm7 I AL ZAY =L
Tool for 2~2.6mm Phillips screw
FNENEY NOBRTDHDET,
There is a it single article of a spare.

2420

YKWO030
BPB

KANAITOOL =LA > K54 /0~ (3.0mm)
KANAI TOOL Ball Point Driver (3.0mm)

4mmF vy TEZAY =)L
Tool for 4mm Cap screw
FNENEY NOBRETOHDET,
There is a bit single article of a spare.

2420

YKWO008

TERA—ILL Y F(1/8 41 X)
T-Wheel Wrench (1/8 Size)

A —ILFy NEY—IL
Tool for Wheel nut

3520

YKWO015
B

KANAITOOL 6 &L > F K54 /{=(1.5mm)
KANAI TOOL Hex Wrench Driver (1.5mm)

3mmty NEXAY—IL
Tool for 3mm Set screw
ZNENEY NOERFDHDET,
There is a bit single article of a spare.

1870

YKWO015
BPB

KANAITOOL =LA > K54 /0= (1.5mm)
KANAI TOOL Ball Point Driver (1.5mm)

3mmtzy NEZXBEY—IL
Tool for 3mm Set screw
ZNENEY NORRTDHDET,
There is a bit single article of a spare.

2420

YKW055
BXB

KANAITOOL 7ty 7 Z R 54 J{~(5.5mm)
KANAI TOOL Box Driver (5.5mm)

3mm+ vy NAY—IL
Tool for 3mm Nut
ZnZhEy NORGETDHDES,
There is a bit single article of a spare.

2640

YKWO070
BXB

KANAITOOL 7y 7 Z R 54 J{=(7.0mm)
KANAI TOOL Box Driver (7.0mm)

AmmF*y NEY—IL
Tool for 4mm Nut
ZNENEY NOREFNHDET,
There is a it single article of a spare.

2750

YKW102

ZI\Ft v bk (5.5-7.0/6.5-8.0)
Spanner (5.5-7.0/6.5-8.0)

3190

YKW020
TC

KANAITOOL 6 AL Y F R Z4 )\~
(2.0mm/ F4>d—K)

KANAI TOOL Hex Wrench Driver
(2.0mm/Ti-Coating)

3mmAYy 7 ZEZBY -
Tool for 3mm Hex screw
TNENEY NOERFNHDET,
There is a it single article of a spare.

2530

YKW020
BPB

KANAITOOL =LA > R 54 /(= (2.0mm)
KANAI TOOL Ball Point Driver (2.0mm)

3mmAy 7 ZAEZBY =)L
Tool for 3mm Hex screw
ZNENEY NOBRTDHDET,
There is a bit single article of a spare.

2420

43




VACAVE4
Part Names

Description

(Btad)

VACAVE
Part Names

% FOR JAPANESE MARKET ONLY.

RE
Description

Y RE A
(Ftd)

HG Joint Grease

Grease for joint part.

BV OTHRICRE ERENZD
Use into metal joint parts. Reduces the wear

96162 IR APIER) FIOVEKRT ) R 440 96625 | SP VP ZUEDIN RF UV TBAAI
Ring Gear Grease (3g) Teflon special grease. Special Bearing Liquid Bearing Oil
FroEFRZ R N7 VT EROMRE FE
Reduces wearing of gear Retrieves potentiality of Bearing.
3 ~ Al i S K »
96508 | HG JaAhITUR YaA v NBEBEIYR 880

Parts Box SS

Size / 89x36x26mm  3pcs

44

IN—Y % AR K 7E il IN—Y % AR b, ki
Part Names Description (FiA) Part Names Description (FhA)
Ew Ry 7 2 DX T B I B KYOSHO F+ U >4 /Ny & S | 4+ X /250x410x360mm
80460 | pit Box DX Good for storing tools 17600 87613B| KyOSHO Carrying Bag S Size / 250x410x360mm 6050
H+ X/ 542x300x397mm 876148 KYOSHO F+ U >4 /\y &7 M| 4+ X /300x500x450mm 8250
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
Ey bRy R TEIAIC SE KYOSHO F+ > 7 /Ny 7 L | %+ X /350x550x540mm
80461 | pjy Box Good for storing tools 7480 876158 KYOSHO Carrying Bag L Size / 350x550x540mm 9350
4 X / 420x240x330mm g761s | KYOSHO Fr VI r=2(77v7)| ¥ X /320x560x220mm 4620
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
V—JLiky ¥ X - X / 330x230x65mm KYOSHO ¥+ U 77 —Z (L v R)| 4+ X/ 320x560x220mm
80462 | 140| Box Size / 330x230x65mm 1980 87619 | KyosHO Carrying Case (Red) Size / 320x560x220mm 4620
JIR—YRy I Z L o X / 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1980
K=Yy 7 ZM - X /232x122x32mm
80464 Parts Box M Size / 232x122x32mm 605
JIS—YIRy 7 X S H+ X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 165
80466 JN—Y IRy 7 X SS ¥4 X/89x36x26mm 3AD | 0




IN—VY %

Part Names

oty —

KA
Description

K E i
(i)

ACCESSORY

K=Y %

Part Names

% FOR JAPANESE MARKET ONLY.

EN K E i

(i)

Description

NF=ANTY7(S/77v7) 18| 25102mm 1851 7597 YT VT UIA N NSV ZBAYIA ~
1700BK Color Strap (S/Black) 18pcs | 25x102mm 18 pcs. Black 198 96161 Setting Weight Weights for balance adjustment 528
1701BK N7—=ALZv7(M/TZv7) 18| 35x150mm 1851 7594 275 961658 7ILZT7—7 (40x2500mm) | RT « DREIE, FRET—7 495
Color Strap (M/Black) 18pcs | 35x150mm 18 pcs. Black Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
17028K| 27 AR 7Y (/77 99) 12| 40x200mm 1280 7594 352 EAROBEIE < b &
Color Strap (L/Black) 12pcs | 4.0x200mm 12 pcs. Black Most suitable for fixation of the wiring
1705 NT7=TYTHEFvy 7YF(6A)| ¢3x4s0mm 65N K71 b 550 06184 Bk T L% (TR12) ZEH ZERBHRY 7 2 290
Color Antenna (white/6pcs) o3x450mm 6pcs. White Waterproof Bag (TR12) For Receiver and Receiver battery
FYR=Ey ATV R (X7 Ry M) | §v-0fEREBERRI VR 2Ry Y 7—7 (1x100x150)
36218 | gyock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance 770 964418 Sponge Tape (1x100x150) 330
36218 | FVI{=Ly hAFYR (VT Ry ME/H)| 7V /-0t gaBas Y R 770
R | Shock Absorber Pits Holder W/Magnet/Red | Suitable Stand for shock maintenance
36228 | A¥77 VARG YR O=547(7597)| SIS KRER-MRVRIME | e
BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet
36228 | AYTTYARG YR O=54T(Ly R) | §2K-257 K BREAR-LKT) 2y Mtz 1760
R Maintenance Stand Type Low (Red) | Shack Stand, with screw and magnet
80823 |BigK2.0 Yy Yy k 75w J| H+ X /1200x600mm 4400
BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm
80823 | BigK2.0 ' k¥ w k L K| # X /1200x600mm 4400
R Big K 2.0 Pit Mat Red (61x122cm) | Size / 1200x600mm

)V AAI)L SILICONE OIL

% FOR JAPANESE MARKET ONLY.

=Y &
REUM\EINES

naE
Description

A
()

A E2
EUR\EINES

RaE
Description

=YY%
Part Names

KA
Description

XE(
(i)

(#)

SIL | ) d> 7 )L#250 (40cc) 660 | | SIL | Y37 JL#1200 (40cc) SIL | ¥V 37 )L#200000 (40cc)
0250] Silicone Oil #250 (40cc) 1200| Silicone QOil #1200 (40cc) 200000| Silicone Oil #200000 (40cc)
SIL | ¥V a7 )L#300 (80cc) SIL | U324 JL#1300 (40cc) SIL | ¥V 271 )L#300000 (40cc)
0300-8| Silicone Oil #300 (80cc) 1300/ Silicone Oil #1300 (40cc) 300000| Silicone Oil #300000 (40cc)| | =7 F 1430
SIL | 2> JL#350 (80cc) SIL | &Y 3>A 1 JL#2000 (40cc) SIL | ¥V VA1 )L#500000 (40cc) | | for diffs.
0350-8| Silicone Oil #350 (80cc) 2000/ Silicone Qil #2000 (40cc) 500000 Silicone Qil #500000 (40cc)
SIL | &Y > )L#400 (80cc) SIL | ') 3> A)L#3000 (40cc) SIL | &Y 374 )L#1000000 (20cc)
0400-8| Silicone Oil #400 (80cc) 3000| Silicone QOil #3000 (40cc) 1000000/ Silicone Oil #1000000 (20cc)
SIL | > a>A-)L#450 (80cc) SIL | &Y 3VA 1 JL#4000 (40cc) £660
0450-8( Silicone Oil #450 (80cc) 4000| Silicone Oil #4000 (40cc)
SIL | ¥V > )L#500 (80cc) SIL | ¥U 3> JL#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000| Silicone Qil #5000 (40cc)
SIL | >UavA-IL#550 (80ce) | | 4> /8—F SIL | YU 324 JL#6000 (40cc)
0550-8| Silicone Oil #550 (80cc) for shocks. & 1210 6000| Silicone Oil #6000 (40cc)
SIL | &Y a>#-)L#600 (80cc) SIL | ') 3> )L#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 7000| Silicone Oil #7000 (40cc) | | =7
SIL | ) 3>A)L#650 (80cc) SIL | U371 )L#10000 (40cc)| | for diffs.
0650-8| Silicone Oil #650 (80cc) 10000| Silicone Oil #10000 (40cc)
SIL | ¥V > )L#700 (80cc) SIL | ¥ 3274 )L#15000 (40cc) 880
0700-8| Silicone Oil #700 (80cc) 15000| Silicone Oil #15000 (40cc)
SIL | 2> )L#750 (80cc) SIL | ¥ 327 )L#20000 (40cc)
0750-8| Silicone Oil #750 (80cc) 20000 Silicone Oil #20000 (40cc)
SIL | &Y > )L#800 (80cc) SIL | &Y a1 )L#30000 (40cc)
0800-8| Silicone Oil #800 (80cc) 30000 Silicone Oil #30000 (40cc)
SIL | &Y a>#-1)L#850 (80cc) SIL | &Y a7 )L#40000 (40cc)
0850-8| Silicone Oil #850 (80cc) 40000| Silicone Oil #40000 (40cc) £660
SIL | &) I )L#50000 (40cc)
50000| Silicone Oil #50000 (40cc)
SIL | ¥ 3> )L#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
SIL | &Y 271 )L#100000 (40cc)
100000| Silicone Qil #100000 (40cc)

45



Ny T —

R
(Bid)

BATTERY

% FOR JAPANESE MARKET ONLY.

AFS
Description

AFS
Description

T
(BEA)

JACEREA IN=Y%

Part Names Part Names

R246 | 2P- 29 V9 —RB®RTZTBIA4 7| Ky FU—ZHhIAR T 5 — 275 71302 SPEED HOUSE 7.2V 22HV NFMH Ny 7!)— | BBE=y 7 ILKENy 71— 2750
-8536 | 2P-Standard Exchange Connector Type B | Battery conversion connector SPEED HOUSE 7.2V 22HV Ni-MH Battery | High voltage Ni-MH Battery
Gens ace LiPo 4000 YRy 7Y — SPEED HOUSE 7.2V 36HV NFMH Ny 71— | BBE=y 7 ILKENy 7)) —
GABA201| Z WL — R /Sy 7 (45C/7.4V)| Li-Po Battery 5280 71324 | SpEED HOUSE 7.2V 36HV Ni-MH Battery | High voltage Ni-MH Battery | 4990
GA-B-45C-4000- SHAHY A TNy T —
251P-HardCase-8 High power type battery
7J|:|7|'\B TRANSMITTER % FOR JAPANESE MARKET ONLY.

RE Y TE
(Ftd)

26400

ACVEA
Part Names

Syncro Touch KT-432PT
Syncro Touch KT-432PT

Description

2.4GHz 4chix{EH
2.4GHz 4ch Transmitter

82136

Sy FINRILT AT

Touch panel type
2.4GHz4ch32 {514

2.4GHz 4ch Transmitter
KT-231P/KT-331P/KT-432PT{EFE mIA¢
for KT-231P/KT-331P/KT-432PT

Syncro KR-431T L ¥ —/\—

82137 Syncro KR-431T Receiver

4400

82137
-1

BEtY%—(Syncro KR-431T F)
Voltage sensor (for Syncro KR-431T)

KR-432PTEREEEV Y —
Voltage Censor for KR-432PT only

1100

82137
-2

BEt V¥ —(Syncro KR-431T )
Thermo sensor (for Syncro KR-431T)

KR-432PTERRE >V —
Voltage Censor for KR-432PT only

2200

Noble NB4 7L X k') — 4ch
TX/Rxty k(h—/R—NF)
Noble NB4 Tele 4ch
Tx/Rx set (Car/Boat)

% —7R KS-5031-09MW
Servo KS-5031-09MW

2.4GHz,4chZ {514

2.4GHz 4ch Transmitter
Ty FIRRILTA T

Touch panel type
mhNLIY1T BEXY

High Torque type with metal gears

82151 39600

82273 6600

46



EXFyh-UVT -0y ovr— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B M [XEf RE ‘ £ AH Ed BE ‘ B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
@ CAing. H  Faesonmortia (72 e e
1011 |G Amtorirbpeny 10p05] 220 | |UOSSEN| . v Fangoa Nt apes)| P2 | 220 | | 1S09008T| Bt 6 Tranmumintora o) |10P55] 440
(& Ehing IS L) Fae o et 8755 | 440 | | 1500007 i e 07| 440
12015 | E (et 510609 10pos) 165 | | USR] bl o (ool 90| 40| | 1S09012T| iy Gt namnnint0oes 1095|440
EYU > 7' (E2.0/10A) FIVZTSVvIFAOAYF Y b REVANY T RER
1-E020 E-Ring(E2.0/10pcs) 10pcs| 165 @I Aluminium Flanged Nylon Nut (I]mmmm Button Hex Screw
12025 | £ ria(Ea 610009 1090s) 165 [IHOGE| i) g gon | 922 | 390 | [ -512008 | G S0 O ernontsy 1098|275
12000 | & open 10905) 165 [IMOGTAC| b gt o o | 952 | 390 | |-312003 | Gncn SO RTINS opos| 300
12040 | £ e 610000 ropos| ves| | (jummmmm 6 S S0 Buton Soewened 6x310p0e) |1 0955] 440
12050 | £ e r10pon 10pos) 165 | 1502008 | o Sranuip oohopes, | |19 330 | |staoos| B G earioptsy [10Pcs| 320
12080 | i 6 610009 10p0s) 165 | 1502004 | i Soronup arcpes, | |19 220 | |519003H| Bncn Sromionmiorarioptsy [10P55| 350
12070 | E e Gapes) opcs | 165| | 1502606 | it ramiz amopesy | |10005 220| |11t oS0 opee) [109cs] 390
FE100 | it t0iopen) opos | 16| | 1502608 | it o oonopesy | [10005 220| 11| o0 ropes)  [109°5] 390
B ' FS02612 | 4 Soamipiontaitopes | |10005| 220 | |rstanton] B ctoriopee) |07 90
FN2016 | izt o10pes) 10p05) 220| | 1502618 | i Soromip satones)  [19%8 220 | | S190124| Buron Somtonaoe 2riopes) [10P53] 350
N2620 | s anopes) | [1000s| 220 | 1500008 | ot domnanonopon | |10 220| 1ot anope [109°5] 390
NSO24 | 2 10pes) 10p05) 220| | 1509008 | i Sroniipnariopes | [1995] 220 | |1510018 | Gron e mouoetariopes) |10PC5] 350
1-N4032 Zu‘ty(,\:‘fggﬂgélgm 10pcs| 220 | | 1-s03010 ém\gcfef;{,fﬂ(xmgélgm 10pcs| 220 | [1-513022H ;ﬁ;%ﬁ%?ﬁﬁl&;g@g]\) 8pcs | 330
B Koot 800012 | S baaones | |1o0es| 220 | |rstanasn] B e | 0% | 90
M2 o oo Amimammedapes) 5795 | 40| | 1803018 |5 ontey |1opes| 220 | | rstatesn| B S e asapen | %5 | 0
B v 1800018 | 5 Soromibrariones | |10Pes| 220 | | rsannen] B aricpes) 07| 90
NES3ON | Xk o0 Noton (posy |59 | 220| | 1503028 | B bonsopes | [1090s| 220 | 1510108 Brcn S tuenhaanornopos) |0PS5| 350
NS0SIN | Loy ntom aposy | spos | 220 | sososn | ST SLEERION S omes| 220 | [rstantan B S i atopeny | 005 | 90
NSOAON | Loy nytom aposy | 5Pes | 220 | sosane | g ey [oses| 220 | [rstanten| Bt S oo | 0% | 30
0SSN | ey nyiom aposy | 5Pes | 220 | soaon0 | g e 1oses| 220 | [rstanten B o | 0% | 390
NSOSON | a0y nylom aposy |57 | 220 | 804015 | g Sl e 1omes| 220 | [rstanten 6 e | 5708 | 390
NBOSON | ey ylom aposy | SPes | 850 | | oz | g e 1oses| 220 | [rstanann B sorpen | 0% | 30
B Koo tyion vt (OIS &1 Sai Tapng ocow SU022H ton Scrowbimexsapes) | 9% | 39
W Mmoo 5755 | 550 | | S020TP | 15 B scrowthizananonos © |1000s| 30| | (Y 2 erping Scrom
IS L) o (i) | 5755 | 390 | [ FS028TP | 15 B Scrowthzonaropes)  |19905] 30| | FSTRATPH 16 Bt ScrmHeniis oxpopes) 1995 390
DS | L o o) | 5995 | 330 | [ rS0mre T g e hapeey |10905] 30| 18T T b & ronehaoeaopes)09°5] 390
H  eosana SOOTP| 15 B Sorpanaropos) | |109%5] 220| | FSIOITPH| 11 B S ouniantofsopes | 093] 390
NSOSTE | i Fangea (s |10Pe5] 220 | [rsmmmee| 1o e e repesy . [fopes| 220 | | (7T e s
NAOISE | a5 Fanged (s [10P05| 220 | [1smaee| 1o e ey [1opes| 220 | st e At x| 50 | 50
HUOSE | o ene Frnged (usoueapen)| 99| 390 | |1soumte | TE e apony . [100es] 220 | |rstami| g oroapas | 87 | 550
HUOSER | e Panged (useedapes| 93| 390 | | HmoaTe | 10 ot g sy [10pes] 220 | |ttt B s | 8958 | 550
H Kinian Fanged ot FSOETP| 15 g Sorowverariopes) | |10905] 220 sttt oo | 593 | 550
WA e b | 95 | 550 | SOWITP| 16 50 Serouimerarioncs) | |10905] 220 vt oo | 95 | 550
HMBEAR ity s Homimam ey 4995 | 550 | | SIOTP| T2 B Scromtperaitopos) | |19 220 | | ST e Mgt 95 | 550
S0P 15 B Sorompunsonioncs) | |10005] 220| |tz B )| 923 | 550
FSOUISTP| 15 Bing Sorowmnrariopcs) | |10905] 220 |t B g % | 770
S0P | TF s Gonamransoriopesy | |10005| 220 | |1t g veaapen 475 | 850

47




EXFyh - UDT -0y —(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

mE m# AH hEf mE e AH kE( mf A hES
No Parts Names Quantity| (ftiA) Parts Names Quantity| (ftiA) g Parts Names Quantity| (%tiA)
FrvITER YIANYIRAEZR Dmmmm f&yﬂ%t‘x
Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
522008 G S oo onies, | 08| 220 | S| enapen| 098 330 | [T g 1095 440
22610 | G S romzortopeey | 0| 20| [N enapen| 09 230 | 15300t oiopey 1095 440
1522012 G Sromivipteroimneey | o8| 220 | [ R e anopas) 10005 330 | st oopeh 1095 440
152201 | G Sromivipberespesy | o8| 220 | || o e anonas) 10705 330 | [ 1satneT | Ao 95 | 660
522008 | Gt S romivinipe || 08| 220 [ o A anomas) 10705 330 | |10 totpc) | 95 | 660
2008 | Gt S oo | 08| 220 | [rSmmon] o orionpes 10965 330 | 130T e | 93 | 660
520010 G & romiibrapty | o8| 220 | sz O oranpen 10005 330 | 1wt e | 95 | 500
2012 | G Sromivibinoey | 008|220 | [rsmos| o orishopes [10ves| 300 | | [ s
520015 | G Sromivibianey | o8| 220 | s o morshopes 10705 330 | [rsamt| ot | 95 | 550
52018 | G Sremiibiney | 08| 20| s oaghopes 10705 330 | st vt | 9% | 550
2020 | G S oo | e 220 [ oeonupes 10905 230 | 13T ot | 9% | 550
152022 | G S romivinompey | o8| 220 | [rsmame| e ananopas) 10905 440 | [rsamant| oz | 95 | 550
1522025 | G S romivionipey | o8| 220 | [rsmmmen| G aanonas) 10905 440 | [rsamT| o iorshp | %% | 550
52000 | G & ooy | e8| 20| [rsmoon| o macionpes 10705 440 | |13t o | 90 | 715
52035 | Gt S oniibaaes || 220 | [z e zhopes 10965 440 | [T o) | 5% | 715
1520010 | G S romiibiopty | 5008|220 | o] artsiopen 10905 440 | 1ot s | 595 | 825
B e MO i Cermwisanrartaiipes) | 90| 40| (130T it | 905 | 770
1-823006F g;éi:ﬁ%ié%;:;&;z{g\) 5pes | 440 1-534020H ga?l—iiﬂ@c?iﬁ%é?l\héﬁ/éﬁé? 5pes | 440 m 'ﬁtz\z: :atgH;;{ij?r a7;\)ping Screw
52008 | 0 atangeapen | P02 | 40| 1302t B apes | 572 | 440 | [vsommeT| 1 i drnc [ 1095|440
a0 | T vartangeatoey |75 | 40| | D 2 g screw VSSUIPT 15 g STt [107S5] 440
SO0 | G a0 amgecapen | P2 | 440 | 1T | T cvtopes[10pes| 220 | [vsamrser| 1 itataey | o955 | 440
Do 27 s SO | 16 Pt frend Scromiz vhopes) 1095|220 | [vsomnser 2o | 495 | 60
592008 | 1o ona SeromMbopes |10005| 220 | [rsomere| o T G e 1005 220 | s b | 4% | 660
159260 | 1 Serow(2 oviopes) |05 220 | [rsomoste| 7 BT o) 10 220 | (1M 10 e | % | 860
1-832612 :a? Iiicg’\g(igt(]lvlzz/égé)MOpcs) 10pcs| 220 1-533008TP :ll'—ggle?t lli\\;g\g?c’:fvcgl\?;;é/10pcs) 10pcs| 220 Gmmmmm ;o/:ni\ﬁead Screw
590008 | 1o ond SoremiMaxnopes) |10705] 220 | [ rsamore| 1 o) [109°5] 220 | | 1542008 | 28 e ey [109cs] 220
590008 | 1o ona SorewiManopes) |10905] 220 | [rsomare| oy [1095] 220 | | 1010 | o 8 Gopesy[109c5] 220
9010 | oo Sorowixi0nopes) |100e5| 220 | [ s0aste| 5 it 2T 0 oy 1005 220 | | 1542015 | A G Sl irsopes) |109e5] 220
90012 | ond Sopontocasnopes) |10905| 220 | [ rsomere| 7 S0 o) 10905 220 | | 1542625 | A Sremibis siopes) |199°5] 220
YIEX(M3x14/10A) TP Z EZ(M4x15/10A) FAREZ(M2.6x30/10A)
1-833014 | F1at Head Screw(M3x14/10pcs) 10pcs| 220 1-834015TP | 1p Fiat Head Screw(M4x15/10pcs) 10pcs| 220 1-842630 | Boyng Screw(M2.6x30/10pcs) 10pcs| 220
1-833016 I?ILa? E;jé’\gfgﬂe(}l{/ﬂS?d]\s)HOpcs) 10pcs| 220 1-8340207P :ll'—szz E;itj(’\éli);i(()l\éllgggl)10pcs) 10pes| 220 1-543006 ;—o/jn%éc('r\g\i)((lslélg/:\())pcs) 10pcs| 220
592030 | 1 SoroniiaOnopes) |10965 220 | [ 1504STP| 15 it T L oy 10905 220 | | 1542012 | A Srewentzopes)  |105] 220
1-834006 ::jl—: E;?éhgjrf\?v/(ll\/lai\G)HOpcs) 10pcs| 220 m I?I—a?ge‘;dt;\;lf?:\l'/;;;;izgﬁz;?Screw m z{—o/:rii I{ietac\i/ g;li‘épping Screw
901 |l ond Sereniocianones) |10905] 220 | s 10 L e 10005 330 | [ rsamate| o gpes) [109°5] 220
S0 | i rond SerowiixiSnopes) |10965] 220 | s 16 ot e 1095 330 | [ rsamore| o ontodpos) |109°5] 220
S0 | i rond SeroniMxiBnopes) |10965 220 | [sssmste 16 et b e 1095 330 | [ rsanonte| o tpes) |109°5] 220
1594020 | 1o SeroniMixzonopes) |10965 220 | [+Sa| 16 et e 1095 230 | 4P| S reiopos) |109°5] 220
1-S43015TP TPFAREZ(M3X15/10) 10pcs| 220

48

TP Round Screw(M3x15/10pcs)




EXeFybh - UYT .09y — (3)

Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

RE | B M [XEf RE | £ K [KEf RE B AH K
No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&) No. Parts Names Quantity| (fiti&)
) Ste\tyslz:rivf @ \'/7Va/sh/e:7 - @ ;hjl;\n
S0 | o S romaopen 10008 220 e | ot ey [10ves| 220 | seoas | g rope) 1005|495
008 | ot S romnanope 10008 220 [msots | o o) [10pes| 220 | sesat |G O 0 10pe) 109 495
5005 | & o rempannesy[10005] 20| st | pae) . [1oses| 220 | seeaz | e e 0 s opes) 1095|495
06 | o Soromaopen 10005 220 et | ey [10ves| 220 | | sesaa | 0 rape) 1995|455
08 | ot Soromnmopen 10005 300 | [ menn| ot ey [10pcs| 440 | sesaa | g 0050 Aopes)| 15| 495
S0 | ot SoromMantontpos . [100e8 220 oo | orrt e [10pes| 440 | | slsas | i G0 opus| 109 495
02 | ot SoromMantitpon [100e8 220 |wioots| ot O Sy [100cs] 440 | 98846 | ottt 0 v lapen | % | 495
S0 | S SeromMpraisic | 08| 20| 1o amopes) - [1opes| 220 | seear |4 Otz | S | 320
Ty hER(M3x18/5A) 7v ¥ —(M4.5x10x0.5/10A) 5x12x0.15mm< Ls(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 220 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs| 440 96648 5x12x0.15mm Shim(10pcs) 10pcs| 385
500 | ot S romaompen | 8| 275 | [soets | o opasy . [10pes| 20| | serzz | 3iigch T S O ropes] s
025 | ot SeromMaoopen | 8| 200 [eusonts| ot om0 220| | se7ra | e | sees | 220
54004 | & o reMixantpesy [10005] 220 | [ samorios| ot R ey | sees[220] | serra | e | 5Pes | 30
£y hER(M4x5/10A) ATV T Ty — 4x10x0.15mm3/ Is(10A)
1-854005 Set Screw(M4x5/10pcs) 10pcs| 220 @ Spring Washer 96775 4x10x0.15mm Shim(10pcs) 10pcs| 330

49




*FRRMIEIE2021 F4B1HREDOHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

BANFIN="Y) AT aVIN—")DEATE

HKENSDBABEIIAERERICRSETWEEEZEXRT

QR EIHUIED B UTUESTRIBETEART/I\ =Y P AT 3 /— VY EEA
U .TTEBDICEITENTEET,

Q@/NX—VIERETCEEZEBALTW LD BEICTHTFRWEEE. ZREAY A
Vay I TBATEIENTEEXT,

XEZIMNWHEICE D EEFHRDRED Y, RBWEBY A M TIREELEE W,
XBBITFEARIE - REARE R IBEBEEEX LOBRICED., ENZBANSEL
FFTOTHSMUHSTELIES W,

1.FTRBETHRDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSEELLEV SHFED/S—YDIEEH
HNILEIBATEE T, ZORICHEI /BN BAZE 2 RIFEICHRDEBAN R L—XIIEDET,

] L2 Al
BECEBETNDBEE TORBOIAY A VIN—Y EEEI chENSRERLADET

BIETETHEBDO/NN =YD R xRN ST B ETH . RBOTAY S V=V ERE MBI NIEZFDH TEXTEEXT,
TAYSAVI—YVEEBIE. SHFLD/—YDRBVPHESZEEREICTEXLTLESIVW. EEERBEREZREIIA VLW EITNh
B CTI . BEROCEBEN BEICBEITUET,

K—EER>TVWEWSEHZEVET,

7

A: RSB TRELR B: IECHER/I—YE C: TEXHNSHWI~4 AT
R—YDORELHES EXULREEZIAS, HEROZEED. BIEIC
#ET 3, BEFLET,
: e )
RmO/— 18 ” IR—VEEE
IREEZD
AFYH—H
HENTY,
\_ )
3 ) m— E N —
2.8EICTIIBRWERIE mEAYSrYyay7THBATESET,
( )
RBAYIAMayv I TEATS,
[=] -5 [m]
https://rc.kyosho.com m
ARTF =Y AT qu)IN—Y . 7o) —%
BEEZBTHEATIIENTEET, Eﬁ
\_ )
Rkttt

T243-0021 #FIEEARTEBE3I050 ERFZIARALHI—TF
OEBVWA I —Y—HREXT
EiE 046-229-4115 Zf1M - B~ (fifRE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDEHWVWS TS E

ZhoDHa L Z I HARERICIRS a4
M TRED, BEUTHATLEFLWHDAHRVWARESIWVWE LS, CBAWCZWE
RFEIEE 2. REI——HBAEABBEWVWEELLZE L,
RE1—Y—MHREANBBWVWESEDRIE. FEFWZL<H., TEOHFHWEETAK
[CHEBRIEZ CELADD R, 77V I AXEIEEETEED < fZ2E L\,

RENDOEHWSEE - R —H—HE,

RBICEFEVWEGE ORI, TREI—T—HEREICTERE LSV,
BEWEETOREIE. SFTICERYPEAL/ BRGREZ CARD S A, B/ BkGHGBAEOR—IE, TEES, BnES
(F—No)ZRWB R E, BENEFKMICEMSE LT,

zszcosmnatir: 040-229-41 15 =sscosmuatipi~em@nsn%R)13:00~1800,

BETOosMVEEE : T243-0021 /IR FEAT MA3050 EARTFIARAA VT T—TF
REKASE I——HR=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HRWS AR

FEWEG ARG FAXEZIEEETEEDLIETWVWBE L. R TREIDSAEEBI T TCEEET,
HXDFZHIE BEVWEEAKEOIE—ZREL TSI,

[ & No.34108 EEEE 4> 77—/ NEO 3.0 VE readyset )
&% MEFE |HBA
CHATE (e S T £ A H
>MEF A—=h—% [5LRES - ET—4—
ZOm SRR 15
JUHF
CEE B .
7R a8
8
ZEED =
L ( ) FAX ( )
FHOBEIL | o
AlihEiEe | B ( ) FAX ( )
| B~ SR (REE%ERC)13:00~ 1800 CBESE R HATS : @ | ZNo.cmerm )
( — N\
BEIWE T SEAMR a8/ RS mE0o— I BOBRES (F—No) EAWSRE . BEN BENICTEALLEE,
\_ J

KRERRRE TR, BEROBABROREICHEANTED T, BERLDO, EXRUTBHVEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DHAZRE|UT CE=EICRH
UeDRATRI B L5 EREBDEEA. (1)BEROFFOEEEZRIT BT, QEFRICEDERTHERERIILEG. Q)T —EXDRHEDHBHOETLICHTT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.
Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:

www.kyosho.com/eng/support/doc/index.html FCC CAUTION

Changes or modifications not
*Par la présente, KYOSHO CORPORATION déclare que cet expressly approved by the party
équipement est conforme aux exigences essentielles et aux autres responsible for compliance could
dispositions de la directive 1999/5/CE qui lui sont applicables. void the user’s authority to operate

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #EF)IBEARTMEI050 ERF I ANAA Y5 T—TF

[ —n—EROREBREERLT @ 1 — Y — K= EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R#HRE%Z<)13 1 00~18 : 00

s2232104-1  PRINTED IN CHINA



	P001 INF NEO 3_0 VE KT-231P+ MM_out
	P002 INF NEO 3_0 VE KT-231P+ MM_out
	P003 INF NEO 3_0 VE KT-231P+ MM_out
	P004 INF NEO 3_0 VE KT-231P+ MM_out
	P005 INF NEO 3_0 VE KT-231P+ MM_out
	P006 INF NEO 3_0 VE KT-231P+ MM_out
	P007 INF NEO 3_0 VE KT-231P+ MM_out
	P008 INF NEO 3_0 VE KT-231P+ MM_out
	P009 INF NEO 3_0 VE KT-231P+ MM_out
	P010 INF NEO 3_0 VE KT-231P+ MM_out
	P011 INF NEO 3_0 VE KT-231P+ MM_out
	P012 INF NEO 3_0 VE KT-231P+ MM_out
	P013 INF NEO 3_0 VE KT-231P+ MM_out
	P014 INF NEO 3_0 VE KT-231P+ MM_out
	P015 INF NEO 3_0 VE KT-231P+ MM_out
	P016 INF NEO 3_0 VE KT-231P+ MM_out
	P017 INF NEO 3_0 VE KT-231P+ MM_out
	P018 INF NEO 3_0 VE KT-231P+ MM_out
	P019 INF NEO 3_0 VE KT-231P+ MM_out
	P020 INF NEO 3_0 VE KT-231P+ MM_out
	P021 INF NEO 3_0 VE KT-231P+ MM_out
	P022 INF NEO 3_0 VE KT-231P+ MM_out
	P023 INF NEO 3_0 VE KT-231P+ MM_out
	P024 INF NEO 3_0 VE KT-231P+ MM_out
	P025 INF NEO 3_0 VE KT-231P+ MM_out
	P026 INF NEO 3_0 VE KT-231P+ MM_out
	P027 INF NEO 3_0 VE KT-231P+ MM_out
	P028 INF NEO 3_0 VE KT-231P+ MM_out
	P029 INF NEO 3_0 VE KT-231P+ MM_out
	P030 INF NEO 3_0 VE KT-231P+ MM_out
	P031 INF NEO 3_0 VE KT-231P+ MM ADJ_out
	P032 INF NEO 3_0 VE KT-231P+ MM GEAR_out
	P033 INF NEO 3_0 VE KT-231P+ MM STA_out
	P034 INF NEO 3_0 VE KT-231P+ MM STA_out
	P035 INF NEO 3_0 VE KT-231P+ MM EX_out
	P036 INF NEO 3_0 VE KT-231P+ MM EX_out
	P037 INF NEO 3_0 VE KT-231P+ MM EX_out
	P038 INF NEO 3_0 VE KT-231P+ MM EX_out
	P039 INF NEO 3_0 VE KT-231P+ MM EX_out
	P040 INF NEO 3_0 VE KT-231P+ MM EX_out
	P041 INF NEO 3_0 VE KT-231P+ MM SP_out
	P042 INF NEO 3_0 VE KT-231P+ MM SP_out
	P043 INF NEO 3_0 VE KT-231P+ MM OP_out
	P044 INF NEO 3_0 VE KT-231P+ MM OP_out
	P045 INF NEO 3_0 VE KT-231P+ MM OP_out
	P046 INF NEO 3_0 VE KT-231P+ MM OP_out
	P047 INF NEO 3_0 VE KT-231P+ MM S,N,R,W_out
	P048 INF NEO 3_0 VE KT-231P+ MM S,N,R,W_out
	P049 INF NEO 3_0 VE KT-231P+ MM S,N,R,W_out
	P050 kounyuu_out
	P051 FAX_out
	P052 INF NEO 3_0 VE KT-231P+ MM_out

